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Appendix A. Photograph of Test
Appendix B. Photo of the EUT
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TEST REPORT
Applicant : Acer Incorporated
Manufacturer : Acer Incorporated
Product : Notebook Computer
FCCID : HLZN24G4
(A) Model No. . N24G4
(B) Brand . acer; Gateway
(C) Test Voltage . AC 120V/60Hz

Tested for comply with:
FCC CFR47 Part 15 Subpart E

Test procedure used:
ANSI C63.10:2020+Cor1:2023
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to confirm comply
with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report and
Audix Technology (Shenzhen) Co., Ltd. is assumed full responsibility for the accuracy and
completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements. This report contains data that are not covered by
the NVLAP accreditation.

This Report is made under FCC Part 2.1074. No modifications were required during testing to bring
this product into compliance.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government.

This report applies to single evaluation of one sample of above mentioned product and shall not be
reproduced in part without written approval of Audix Technology (Shenzhen) Co., Ltd.

Date of Test : Feb.19 ~ Mar.08,2025  Date of Report: Mar.18, 2025
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

FCC Part 15: 15.407(b)(9)
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.205 PASS
FCC Part 15.407(b)
FCC Part 15: 15.407(b)

- ] PASS
and Edge Compliance FCC Part 15.205

6dB&26dB&99% Bandwidth Test FCC Part 15: 15.407(e) PASS

Output Power Test FCC Part 15: 15.407(a) PASS

Equivalent Isotropic Radiated Power FCC Part 15: 15.407 PASS
Test

Power Spectral Density Test FCC Part 15: 15.407(a) PASS

Frequency Stability FCC Part 15: 15.407(9) PASS

Antenna requirement FCC Part 15: 15.203 PASS

Note: Measurement uncertainty affection to the result is not considered, the EUT is technically
compliant with standard requirements.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant

Acer Incorporated

Applicant Address

8F., N0.88, Sec. 1, Xintai 5th Rd., Xizhi Dist., New Taipei City 221
Taiwan

Manufacturer Acer Incorporated

Manufacturer Address igi{,vliﬁ'%’ Sec. 1, Xintai 5th Rd., Xizhi Dist., New Taipei City 221
Product Notebook Computer

Model No. N24G4

Brand acer; Gateway

FCCID HLZN24G4

Sample Type Prototype production

Date of Receipt

Feb.13, 2025

Date of Test

Feb.19 ~ Mar.08,2025

Remark: This report only for WIFI 5GHz.
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2.2.Feature of Equipment Under Test
Product Feature & Specification

Product Notebook Computer
Model No. N24G4
X] Commercial Power AC 100-240V,50/60Hz ,1.5A
Power Source X] External Power Source DC 19V, 2.7A
[ ] Li-ion Battery DCV
[ ] UM battery DCV
5GHz Wi-Fi
Support Modes 802.11a/n20/n40/ac20/ac40/ac80

Frequency Range 5180-5240MHz, 5500-5700MHz, 5260-5320MHz, 5745-5825MHz
802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM

802.11ac (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM
802.11a: 6/9/12/18/24/36/48/54 Mbps;

Data Rate 802.11n: up to 300Mbps;

802.11ac: up to 867Mbps;

Channel Separation 5MHz

Antenna System

Type of Modulation

Type of Antenna PIFA Antenna

Antenna Number 1

Antenna Peak Gain U-NII Band Peak Gain: 2.38dBi
Remark:

This report is for WiFi 5GHz radio specification only.

EUT also supports other radio specification as below listed:
BDR+EDR (Test report No. ACS-F25043)

BLE (Test report No. ACS-F25044)

WiFi 2.4GHz (Test report No. ACS-F25045)

WIiFi 5GHz (Test report No. ACS-F25046)

SAR (Test report No. ACS-SF25004)

DFS (Test report No. ACS-F25047)
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2.3.Test Information

A special test software (Realtek 1lac B821C PCIE WLAN MP Diagnostic Program

0,0007,00,20190801) was used to control EUT work in Continuous TX mode (The duty cycle
of the test signal is 100%), and select test channel, wireless mode and data rate.
Tested mode, channel, and data rate information
data rate Frequenc
Mode (Mbps)(see Note) Channel (I\(jIHz) ’

6 CH36 5180

6 CH40 5200

6 CH48 5240

6 CH52 5260

6 CH60 5300

6 CH64 5320

IEEE 802.11a 5 CH100 5500

6 CH120 5600

6 CH140 5700

6 CH149 5745

6 CH157 5785

6 CH165 5825

MCSO0 CH36 5180

MCSO0 CH40 5200

MCSO0 CH48 5240

MCSO0 CH52 5260

MCSO0 CH60 5300

MCSO0 CH64 5320

IEEE 802.11n HT20 MCSO CH100 5500

MCSO0 CH120 5600

MCSO0 CH140 5700

MCSO0 CH149 5745

MCSO0 CH157 5785

MCSO0 CH165 5825

MCSO0 CH38 5190

MCSO0 CH46 5230

MCSO0 CH54 5270

MCSO0 CH62 5310

IEEE 802.11n HT40 MCSO0 CH102 5510

MCSO0 CH118 5590

MCSO0 CH134 5670

MCSO0 CH151 5755

MCSO0 CH159 5795
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MCSO0 CH36 5180
MCSO0 CH40 5200
MCSO0 CH48 5240
MCSO0 CH52 5260
MCSO0 CH60 5300
IEEE 802.11ac VHT20 MCSO0 CH64 5320
MCSO0 CH100 5500
MCSO0 CH140 5700
MCSO0 CH149 5745
MCSO0 CH157 5785
MCSO0 CH165 5825
MCSO0 CH38 5190
MCSO0 CH46 5230
MCSO0 CH54 5270
MCSO0 CH62 5310
IEEE 802.11ac VHT40 MCSO0 CH102 5510
MCSO0 CH118 5590
MCSO0 CH134 5670
MCSO0 CH151 5755
MCSO0 CH159 5795
MCSO0 CH42 5210
MCSO0 CH58 5290
IEEE 802.11ac VHT80 MCSO0 CH106 5530
MCSO0 CH122 5610
MCSO0 CH155 5775
Note : According exploratory test, EUT will have maximum output power in those data
rate, so those data rate were used for all test.
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2.4.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number

--- ASUS PB287 ---

1 Monitor HDMI Cable: Shielded, Detachable, 1.8m
Power Cord: Unshielded, Detachable, 1.8m

ACS-EMC-HDD42 WD WD Elements WXA1A7396898

2. HDD#1
Data Cable: Shielded, Detachable, 0.4m

ACS-EMC-HDD43 WD WD Elements (WX31E63TU717

3. HDD#2
Data Cable: Shielded, Detachable, 0.4m

ACS-EMC-HDD34 WD WD Elements | WCAV4302542

4. HDD#3
Data Cable: Shielded, Detachable, 0.4m

ACS-EMC-EPO1 OVANN 0V-T880V ---

5. Headphone
Data Cable: Shielded, Detachable, 4.0m

N/A ACER Z0W N/A

6. Notebook Power Cord(3C): Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32
Data Cable: Shielded, Undetectable, 4.0m(Bond one ferrite core)
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2.5.Block diagram of connection between the EUT and simulators

for power line conducted emission and radiated emission test:

—| Monitor |—>AC Mains

AC Mains EUT

| HDD*3 |
—| Headphone |
for the other test items:
Notebook EUT Adapter AC Mains

(EUT: Notebook Computer)
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2.6.Test Equipments

Item Equipment Manufacturer Model No. Serial No. Last Cal. Inst:e?l}al
1. 14# Shielding Room(SE) AUDIX N/A N/A Nov.09,22 | 3 Year
2. 3m Chamber(NSA) AUDIX N/A N/A Aug.11,22 | 3Year
3. 3m Chamber(SE) AUDIX N/A N/A Sep.16,22 | 3 Year
4, EMI Test Receiver Rohde & Schwarz ESCI 100842 Mar.16,24 | 1 Year
5. Signal Analyzer Rohde & Schwarz FSV40 101608 Nov.07,24 | 1 Year
6. L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Jun.19,24 |1 Year
7. RF Cable Eastsheep RG223 190424 Sep.13,24 | 1Year
8. T“"OAg;]?err?r?gba”d SCHWARZBECK | VULB 9168 01313 Sep.26,24 | 1 Year
9. NSA Cable HUBER+SUHNER | CFD400NL-LW | N0.3+190411 | Sep.13,24 |1 Year
10. Coaxial Switch Anritsu MP59B 6201397223 | Mar.17,24 | 1 Year
TIMES SFT205-NMSM-1
11. RF Cable MICROWAVE 0.00M 689241 Aug.13,24 | 1 Year
12. EMI Test Receiver Rohde & Schwarz ESR3 101931 Mar.17,24 | 1 Year
13. Amplifier EMCI EMCO0518A45SE 980965 Aug.13,24 | 1 Year
14. Amplifier KEYSIGHT 83017A 39500711 Mar.16,24 |1 Year
15. PXA Signal Analyzer Agilent N9030A MY51380221 | Mar.16,24 | 1 Year
16. RF Cable HUBER+SUHNER | SUCOFLEX-106 190423 Mar.16,24 |1 Year
17. Attenuator(10dB) eastsheep ZW_SM(')%;K_GG{ No. 4 Sep.15,24 | 1 Year
18. Signal Analyzer Rohde & Schwarz FSV30 104050 Mar.17,24 | 1 Year
19. Horn Antenna ETC MCTD 1209 DRH15F03006 | Sep.08,24 |1 Year
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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2.7.Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm :  No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by ISED, Canada
EMC Lab. . Company Number: 5183A

CAB identifier: CN0034
Valid Date: Mar.31, 2025

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2025

Certificated by FCC, USA
Designation No: CN5022
Valid Date: Mar.31, 2025

2.8.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 2.6dB (150kHz to 30MH?2)

in No. 1 Conduction
+3.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test | +3.8dB(30~200MHz, Polarization: V)

in 3m chamber +4.0dB(200M~1GHz, Polarization: H)
+4.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test +4.0dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) +4.0dB(6~25GHz, Distance: 3m)

+2.8dB(1~6GHz, Distance: 3m)
+2.8dB(6~25GHz, Distance: 3m)

Uncertainty for Radiated Spurious +3.7dB(30MHz~1000MHz)
Emission test in RF chamber +3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

Uncertainty for Syswg in 3m chamber

S +2.0dB
emission test
Uncertainty for Output power test +0.8dB
Uncertainty for Bandwidth test +83kHz
Uncertainty for DC power test +1%
Uncertainty for test site temperature and +0.6C
humidity +3%
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PC System

Receiver

EUT

3. POWER LINE CONDUCTED EMISSION TEST
3.1.Block Diagram of Test Setup

Peripheral

80cm

F LISN#1

AM.N

:50Q Terminator

3.2.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(nV) dB(nV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

|||-

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limits shall apply at the transition frequencies.
3. Emission Level (dBuV) = Factor (L.I.S.N.) (dB) + Cable Loss (dB)+Reading
(Receiver) (dBuV)

3.3.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize
its emission characteristics in a normal application.

3.3.1. Notebook Computer (EUT)

Model No. :N24G4
Serial No. :N/A

3.3.2. Support Equipment: As Tested Supporting System Details, in Section 2.4.
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3.4.0perating Condition of EUT

3.4.1. Setup the EUT as shown as Section 3.1.
3.4.2. Turn on the power of EUT.
3.4.3. PC run test software to control EUT work in Tx mode.

3.5.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via Adapter unit connected to the power mains through a line impedance stabilization
network (L.I.S.N. #1). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according to
ANSI C63.10 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.6.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits and worst
case reported.)
Note: The emissions reported worst case of four bands.
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Data: 7 : E:M#CE12025 Report DataiAiAceriA1Z2502038-RF.EMG (8) 8 : E:1#CEI2025 Report DataiAiAceriA1Z2502038-RFEMG (8)
Level (dBuV) Date: 2025-03-08 Level (dBuV) Date: 2025-03.08
70 70
cC - -CC [
60 FCCPART 15 ¢ 50 FCCPART 15¢C
FCC PART 15 € (AVG) 50) PART 15 € (AVG)
= PARTL IS L AVeY
40
30
20
10|
0.15 05 1 2 5 10 20 30 0.15 05 1 2 5 10 20 30
Trace: (Discrete) Frequency (HHz) Trace: (Discrete] Frequency (MHz)
Hite no i1 CE Data No 7 Site no 14 CE Data No  :8
Dis./Lisn  :202% ENVZ16-N Dis./Lisn  :20z4 ENVZ16-L
Limit tFCC PART 15 C Limit tFCC PART 15 C
Env./Ins. 120.77C/53% Engineer :Hongjie Env./Ins. 120.77C/53% Engineer :Hongjie
Power Rating :AC 120%/60Hz Power Rating :AC 120%/60Hz
Test Mode WIFISG TX Mode Test Hode (WIFISG TX Mode
LISN Cable Emission LISN Cable Emis=ion
Mo Freq Factor Loss Reading Level  Limits Margin Remark o Freq Factor Loss FReading Level  Limits Margin Remark
(MHz) (B (dB)  (dBuV) (dBu¥)  (dBuV) (dE) (MHZ)  (dB) (4B)  (@Buv) (dBu¥)  (dBuV) (aB)
1 0.150  9.76  0.01  49.00 58.77  66.00 7.23 o 1 0.150  8.77  0.01  47.80 57.58  66.00 6.42 QP
2 0.162 9.76 0.01 43.30 53.07 65.36 1z2.29 QP z 0.158 2.77 0.01 %6.80 58.58 £5.57 8.99 QP
3 0.170 5.77 0.01 4z.00 51.78 64.386 13.18 QF 3 0.170 9.77 0.01 39.40 49.18 64,96 15.78 QP
1 0.177  8.77  0.01  40.90 50.63  64.63 13.95 O 4 0.181  9.76  0.01  37.60 47.37  64.432  19.07 0P
5 0.150 9.78 0.01 40.90 50.69 64.04 13.35 QP 5 0.222 5.76 0.01 35.70 45.47 6Z.74 17.27 QF
3 0.218 9.78 0.01 36.70 46.49 62.89 16.40 QP & 0.23% 9.76 0.01 34.60 44.37 6Z.31 17.94 QP
Rewarks: 1.FEmission Level=LISN Factor+Cable Loss+Reading. Rewarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met vhen using a guasi-pesk detector. 2.If the average limit is met when using a guasi-peak detector.
the EUT shall be deemed to meet hoth limits and measurement the EUT shall ke deemed to meet hoth limits and measurement
with average detector 1S unnecessary. with average detector is unnecessary.
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4. RADIATED EMISSION TEST

4.1.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Coaxial Switch

| | AMP | | Spectrum Analyzer [ | PC System

[
Receiver

For frequency range 1GHz-40GHz

Full-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS.

3m

&

[I:]~

(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —»{| TURN TABLE |1 5m

ABSORBER (Styrene)
(30cm maximum) l

AMP | | Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25046 Page 17 of 201
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4.2 .Radiated Emission Limit

For transmitters operating in the 5.15-5.25GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.2.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)

Above 1000 3 54.0 dB(uV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level uV/m
(2)Emission Level (dBuV/m) = Reading (Receiver) (dBuV) + Antenna Factor
(dB/m) + Cable Loss (dB)(Below 1000MHz)
Emission Level (dBuV/m) = Reading (Spectrum) (dBuV) + Antenna Factor
(dB/m) — Amp Factor (dB) + Cable Loss (dB)(Above 1000MHz)
(3) The smaller limit shall apply at the cross point between two frequency
bands.
(4) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.2.2.15.205 Restricted bands of operation

MHz MHz MEHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-9.2
420725 - 420775 73-74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8-75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
1257675 - 12.57725 322-3354 3600 - 4400 A

Audix Technology (Shenzhen) Co., Ltd.
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4.3.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.3.1.Notebook Computer (EUT)

Model No. :N24G4
Serial No. :N/A

4.3.2.Support Equipment: As Tested Supporting System Details, in Section 2.4.

4.4.0perating Condition of EUT
4.4.1.Setup the EUT and simulator as shown as Section 4.1.

4.4.2.Turn on the power of all equipments.
4.4.3.Let EUT work in Tx mode.

4.5.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level. In order
to find the maximum emission, all of the interface cables were manipulated according to
ANSI C63.10 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and
put the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on the
EUT and let it working in test mode, then test it.EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna for frequency
30MHz~1000MHz, and the Horm antenna is used as receiving antenna for frequency above
1GHz. Both horizontal and vertical polarization of the antenna is set on Test. In order to
find the maximum emission levels, all of the interface cables must be manipulated
according to ANSI C63.10 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver is set at 120kHz for frequency
range from 30MHz to 1000 MHz.
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Maximum Peak emission levels are measured by setting the analyzer as follows:

() RBW =1 MHz.

(b) VBW >3 MHz.

(c) Detector = Peak.

(d) Sweep time = auto.

(e) Trace mode = max hold.

(f) Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not
continuous, the time required for the trace to stabilize will increase by a factor of
approximately 1/x, where x is the duty cycle. For example, at 50% duty cycle, the
measurement time will increase by a factor of two relative to measurement time for
continuous transmission.

Maximum Average emission levels are measured by setting the analyzer as follows:

(a) RBW =1 MHz.

(b) VBW >3 MHz.

(c) Detector = power averaging (rms), if span/(# of points in sweep) < RBW/2. Satisfying
this condition may require increasing the number of points in the sweep or reducing the
span. If the condition is not satisfied, the detector mode shall be set to peak.

(d) Averaging type = power averaging (rms)

As an alternative, the detector and averaging type may be set for linear voltage averaging.
Some instruments require linear display mode to use linear voltage averaging. Log or
dB averaging shall not be used.
(e) Sweep time = auto.
(f) Perform a trace average of at least 100 traces if the transmission is continuous. If the
transmission is not continuous, the number of traces shall be increased by a factor of 1/x,
where X is the duty cycle. For example, with 50% duty cycle, at least 200 traces shall be
averaged. (If a specific emission is demonstrated to be continuous—i.e., 100% duty
cycle—rather than turning on and off with the transmit cycle, at least 100 traces shall be
averaged.)
(g) If tests are performed with the EUT transmitting at a duty cycle less than 98%, a
correction factor shall be added to the measurement results prior to comparing to the
emission limit to compute the emission level that would have been measured had the test
been performed at 100% duty cycle. The correction factor is computed as follows:
® If power averaging (rms) mode was used in step (iv) above, the correction factor is
10 log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was
50%, then 3 dB must be added to the measured emission levels.

® If linear voltage averaging mode was used in step (iv) above, the correction factor is
20 log (1/x), where x is the duty cycle. For example, if the transmit duty cycle was
50%, then 6 dB must be added to the measured emission levels.

® If a specific emission is demonstrated to be continuous (100% duty cycle) rather
than turning on and off with the transmit cycle, no duty cycle correction is required
for that emission.
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For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna
in both vertical and horizontal by rotating the turntable and by lowering the receive
antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.
(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,

the level of the signal generator was adjusted until the measured field strength level in
step 2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the
signal generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.6.Radiated Emission Test Results

PASS.

All the emissions from 30MHz to 1 GHz were comply with RSS-GEN Table 4 limit.

No any emissions were found from 18GHz to 40GHz. So the Radiated emission from 18GHz
to 40GHz were not record.

Note 1: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Note 2: The emissions (30-1000MHz) reported worst case of four bands.
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Duty cycle
11a

Agilent Spectrum Analyzer - Swept SA

RO : ALIGH AUTCH 10:15:56 AM Feb

- EEEEE
Center Freq 5.180000000 GHz . Avg Type: Log-Pwr
PNO: Fast Trig: Free Run

: e Pl
IFGain:Low #Atten: 30 dB ET [l

Frequency

Auto Tune
Ref Offset 11.2 dB
Ref 30.00 dBm A

Center Freq
5.180000000 GHz

StartFreq
5.180000000 GHz

StopFreq
5.180000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Note: The duty cycle is 100%.

11n HT20

Agilent Spectrum Analyzer - Swept SA

R soieE ; ALIGN ALTO! 10:31:37 AM Feb T
Center Freq 5.180000000 GHz . Avg Type: Log-Pwr quancy
PNO: Fast ~»— Trig: Free Run
IFGain:Low #Atten: 30 dB
Auto Tune
Ref Offset11.2 dB
Ref 30.00 dBm |
Center Freq
6.180000000 GHz
Bz e |
StartFreq
5.180000000 GHz
|
StopFreq
5.180000000 GHz
G
CF Step
3.000000 MHz
MKR MODE TRC| 5CL = b FUMCTIOM FUNCTION WIDTH FUMCTION WaLUE M Man
« ] Y N 7|
2 I ]
3 I E— ] Freq Offset
I I
5 I I 0 Hz
6 I ]
7 ] ]
8 I I B
9 I I
10 N I ]
11 ] ]
= [ [ | I B
MSG ﬂbSTATUS

Note: The duty cycle is 100%.
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AUDIX Technology (Shenzhen) Co., Ltd.

11n HT40

Agilent Spectrum Analyzer - Swept SA

RF |50Q  AC SEMSEINT|

ALIGH AUTD 10:38:28 AM

Center req 5.230000000 GHz

PNO: Fast L) Trig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr

TRACE Frequency

TVPE

Ref Offset 11.2 dB

1L% dBidiv.__ Ref 30.00 dBm

i I I I N N N N B

Auto Tune

Center Freq
5.230000000 GHz

StartFreq
5.230000000 GHz

Stop Freq
5.230000000 GHz

Span 0 Hz

Sweep 10.00 ms (1001 pts) SFELLL

3.000000 MHz

FUMCTION

Auto

Man

FUNCTION WIDTH FUNCTION WaLUE

Freq Offset
0 Hz

Ijb STATUS

Note: The duty cycle is 100%.

1lac VHT20

Agilent Spectrum Analyzer - Swept SA

RF |50Q  AC SEMSEINT|

ALIGH AUTD 10:34:26 AM

Center req 5.180000000 GHz

PNO: Fast —»— THg: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr

TRACE Frequency

TVPE

DET!

Ref Offset 11.2 dB
1L%gB.'div Ref 30.00 dBm

‘J-AI _..jII I_n.n.l N \l!..‘l I_J I.I.Lull ! Jlul ..Lli .L _.‘Il I_j.l.l Ll Ll ..‘I l. l-lllhlu llm ||44. .I u.Ll. h.l lll.l.lm llln_ll. n.lun.l.lllm ! ..Al |J.IJ.LA..|ILLI v

Auto Tune

Center Freq
5.180000000 GHz

StartFreq
5.180000000 GHz

I..JLl u.Il.)l. -lal I |

z

E
k

Stop Freq
5.180000000 GHz

ﬁI

CF Ste

Sweep 10.00 ms (1001 pts) 3.000000 MHz

#VBW 3.0 MHz
MKR MODE| TRC| SCL = A FUMCTIOM
1. [ R I
2 I R R
3 | A A
4 I S A
5 [ A
6 I R R
7 | A A
8 I S A
9 [ A
10 I R R
1 | A A
([ [ [ ]

Auto

Man

FUNCTION WIDTH FUNCTION WaLUE

Freq Offset
0 Hz

Ijb STATUS

Note: The duty cycle is 100%.
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AUDIX Technology (Shenzhen) Co., Ltd.

1lac VHT40

Agilent Spectrum Analyzer - Swept SA

RF |50Q  AC SEMSEINT|

ALIGH AUTD 10:39:22 AM

Center req 5.190000000 GHz

PNO: Fast —»— THg: Free Run
IFGain:Low #Atten: 30 dB

TRACE Frequency

TVPE

Avg Type: Log-Pwr

Ref Offset 11.2 dB

1L% dBidiv.__ Ref 30.00 dBm

i I I I N N N N B

Auto Tune
| |

Center Freq

5.190000000 GHz
|

StartFreq

| = ocoxc
R A BN |

---- Stop Freq

[ A N B | 0000000 Gz
[ N s

Span 0 Hz

Sweep 10.00ms (1901 pts) 3.00(%';05:&?4':

FUMCTION FUNCTION WIDTH FUNCTION WaLUE m Man
[

Freq Offset

0 Hz

Ijb STATUS

Note: The duty cycle is 100%.

1lac VHTS80

Agilent Spectrum Analyzer - Swept SA

RF |50Q  AC SEMSEINT|

ALIGH AUTD 10:45:28 AM

Center req 5.210000000 GHz

PNO: Fast —»— THg: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr TRACE Frequency

Ref Offset 11.2 dB

10 dBidiv. Ref 30.00 dBm
Log

Auto Tune

Center Freq
5.210000000 GHz

StartFreq
5.210000000 GHz

Stop Freq
5.210000000 GHz

ﬁI

Span 0 Hz

Sweep 10.00 ms (1001 pts) SRS

3.000000 MHz

Auto

FUMCTION FUNCTION WIDTH FUNCTION WaLUE Man

Freq Offset
0 Hz

Note: The duty cycle is 100%.
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Frequency: 30MHz~1GHz

Data: 7 File: EX2025 Report Data\Aicer\A1Z2502038-RF.EMS {8) Data: 8 File: 22025 Report Data\Aicer\A1Z2502038-RF.EMG {8)
_ Level (dBuvim) Date: 2025-02-28 _ Level (dBuvim) Date: 2025-02-28
70 70
60 60
FCC PART (15 C (3M) FCC PART (15 C (3M)

50| ﬁ 50| ﬁ

T | T |

30 30
20 20
10 10
30 224, 418, 612, 806. 1000 30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
site no. : 3m Chamber Data no. 7 site no. : 3m Chamber Data no. : 8
Dis. / knt. : 3m 2024 VOLB 9168-01313  Aint. pol. : VERTICAL Dis. / int. : 3m 2024 VOLB 9168-01313  int. pol. : HORTZONTAL
Limit : FCC PART 15 C (3H) Limit : FCC PART 15 C (3H)
Env. / Ims. : 23.57C/51% Engineer : Abel Env. / Ims. : 23.57C/51% Engineer : Abel
EUT : EUT :
Pover rating : Pover rating :
Test Node : WIFISG TX Mode Test Node : WIFISG TX Mode
int.  Cahle Emission int.  Cahle Emission
NWo. Fregq. Faswor Loss Reading Level  Limits Margin  Remark NWo. Fregq. Faswor Loss Reading Level  Limits Margin  Remark
(MHz]  (dB/m)  (dB) (dBuV) (dBulW/m] (dBu¥/m) (dB) (MHz]  {(dB/m)  (dB) (dBuV) (dBuW/m] (dBu¥/m) (dB)
1 56.190 13.60  0.86 6.15 26.61 40,00  13.39 [ 1 64.920 18.42 0.92 0.08  19.32 40,00  20.58 [
H 59.840 14.98 1.11  3.15 19.24  43.50 24.26 ap H 99.840 14.98 1.11  7.10  23.19  43.50 20.31 ap
3 135.610 18.66 1.31  0.05  z0.02 43.50  23.48 43 3 206.540 15.74 1.64  7.65 25.03 43.50  18.47 43
4 199.750 15.92 1.61 4.3z 21.85  43.50 Z1.65 [ 4 485.900 23.80  3.19  0.43 37.42 46.00  18.58 [
5  568.350 24.73 3.52 4.27  32.52 46.00  13.48 [ 5 633.340 26.53 3.80 -1.66 28.67  46.00 17.33 [
6 599.380 25.68  3.64  3.84 33.16  46.00 1z.84 43 6 761.380 25.06  4.z21 -1.55 30.66  46.00  15.32 43
Remaris: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antemna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
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AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 1GHz~18GHz
U-NII-1 Band:

Data: 1 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBulVim) Date: 2025.03-06
110
90|

70— R M | e —  — v £ TV

|
50
30
10|

1000 2000, 0. 4000, 5000. 6000

Frequency (MHz)
Site no. + 3m Chamber Data no. : 1
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG 1la 518@WHz TX Mode ANT1
Ant. Cable AMP Emission Margin

Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

30.63 93.83 103.87

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

Data: 3 File:
1 Level (dBuVim)

112025 Report AAcer A 12502038-FCC-WIFISG-BAND1.EMG (132)
Date: 2025.02-25

110

90

50
30
10|
6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 3
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 1la 5188MHz TX Mode ANT1
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 16360.00 38.54 8.18 31.35 45.23  60.60 68.20

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported

Data: 2 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05
110)
90|

15E P U-NIL1
= an a4

[t s g T St s T AP

50
30
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2024 FCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins 23.2%C/52.6%
Test Hode WIFISG 1la 518@MHz TX Hode ANTL
Data: 4 Fil

025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuVim) Date: 2025.03-06

1

1
110
90
70
50
30
10|
1000 2000. 00, 4000. 5000. 6000
Frequency (MHz)

Site no. © 3m Chamber Data no. : 4
Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. 23.2%(/52.6%
Test Mode WIFI5G 1la 5188MHz TX Mode ANT1

Ant. Cable AMP Emission Margin

Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

1 5180.88 33.32 7.35 30.63 101.82 111.86

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB belos the official
limit are not reported
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Data: 5 File: F:12025 ReportA'Acer'\A1Z2502038-FCC-WIFISG-BAND 1.EM6 (132) Data: 6 Fil 12025 ReportA'Acer'\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025.03.05 Level (dBuVim) Date: 2025.02.25
110 110
90 90
FCC 15E PK U-NIl-1 15E PK U-NIl-1|
70 T e e
. a FOC 15E AV |
50| 50|
30| 30|
10| 10|
6000 8400. 10800. 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 5 Site no. : 3m Chamber Data no. : 6
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6% Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1la S18@MHz TX Hode ANTL Test Mode  : WIFISG 1la 518@MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(HHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV/m) (dBuv, (dB)
8.18 31.35 45.46 60.83  68.20 7.37  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 7 File:

112025 Report AAcer A 12502038-FCC-WIFISG-BAND1.EMG (132)

Level (dBulVim) Date: 2025.02-20

110
90

7oA L L [ FCfl1sEpKUNILL

50
30
10|
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 7
Dis. / Ant. : 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode + WIFISG 1la 5200MHz TX Mode ANT1
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(WHz)  (dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5200.00 33.40

Remarks

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB belos the official
limit are not reported

Data: 8 Fil

12025 ReportA'Acer'\A172502038-FCC-WIFISG-BAND 1.EM6 (132)

420L€vel (dBuVim) Date: 2025-03-05

110
90
FCC 15E PK U-NIl-1]

70
50
30
10|

6000 8400, 10800, 13200. 15600. 18000

Frequency (MHz)

Site no. © 3m Chamber Data no. : 8
Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%/52.6%
Test Mode + WIFISG 1la 5200MHz TX Mode ANT1
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Data: 9 File: Fri2025 Report\AiAcer A1Z2502038-FCC WIFISG-BAND 1.EM6 (132) Data: 10 File: Fri2025 Report AiAcer A122502038-FCC WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-25 Level (dBuV/im) Date: 2025-02-20
1
110 110
20 20

FCC 15E PH U-NIL1

[ S s S o S e s S | S o s ES )

I N ) FOC 15E AV
50 50
30| 30|
10| 10|
6000 8400. 10800. 132 15600. 18000 1000 2000. 0. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 9 Site no. : 3m Chamber Data no. : 10
Dis. / Ant. : 3m 2024 FCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 FCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.27(/52.6% Env. / Ins. : 23.27(/52.6%
Test Mode  : WIFISG Lla 520@MHz TX Mode ANTL Test Mode  : WIFISG Lla 5200MHz TX Mode ANTL
Ant. Cable AMP Emission Hargin Ant. Cable AMP Emission Hargin
llo. Factor Loss Factor Reading Level  Limits Limits Remark llo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBu¥) (dBuV/m) (dBuV/m) (dB) g (dB/m) (dB) (dB)  (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 16400.00 3 8.18 31.28 45.54 60.94 68.20 7.26  Peak 30.66 102.38 112.48
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-fmp factor(Peak) -fmp factor(Peak)
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
Llimit are not reported Llimit are not reported

Data: 11 File: Fri2025 Report\AiAcer A1Z2502038-FCC WIFISG-BAND 1.EM6 (132) Data: 12 il 025 ReportiAlAceriA 172502038-FCC-WIFISGBAND1EM6 (132)

Level (dBuVim) Date: 2025-03-05 Level (dBuVim) Date: 20250225
110 110
20 20

FCC 15E PK U-NIL-1 | 1]
70 oot ean 4k 17
1

I T i e e e . _ A FOC 156 AV |
50 50
30 30
10| 10|

6000 8400, 10800, 13200, 15600. 18000 6000 8400, 10800, 13200, 15600. 18000

Frequency (MHz) Frequency (MHz)

Site no. © 3m Chamber Data na. : 11 Site no. © 3m Chamber Data no. : 12
Dis. / Ant. : 3m 2024 MCTD1289-3006 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2024 MCTD1289-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%(/52.6%
Test Mode  : WIFISG 1la 5200Hz TX Mode ANT1 Test Mode WIFISG 1la 5200MHz TX Mode ANT1

Ant. Cable AMP Emission Margin
Factor Loss Factor Reading Level Limits Limits Remark
(dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

8.18 31.28 45.21  60.61 68.20 7.59 Peak

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025.02-20
1
110
90|

N [T L W ) PR SERK UL

50
30|
10|
1000 2000. 0. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 13
Dis. / Ant. : 3m 2024 FCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.27(/52.6%
Test Mode  : WIFISG Lla 524@MHz TX Mode ANTL
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark
g (dB/m) (dB) (dB)  (dBu¥) (dBuV/m) (dBuV/m) (dB)

30.71  102.41 112.56

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-fmp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 15 File: F:12025 ReportA'Acer'\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-25
110
90|

30
10|
6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 15
Dis. / Ant. : 3m 2024 MCTD1289-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG 1la 524@MHz TX Mode ANT1
Ant. Cable AMP Emission Margin
Ho. Factor Loss Factor Reading Level Limits Limits Remark

(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

8.18 31.14 44.59  60.13 68.20

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

Data: 14 File: Fri2025 Report AiAcer A122502038-FCC WIFISG-BAND 1.EM6 (132)

Level (dBuV/im) Date: 2025-03-05
110
20

FCC 15E PK U-NIL-1 |

70
50
30
10|

6000 8400, 10800, 1321 15600. 18000

Frequency (MHz)
Site no. © 3m Chamber Data no. : 14
Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pal. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. 23.2%(/52.6%
Test Mode © WIFISG 1lla 5240MHz TX Mode ANT1
Data: 16 il 025 ReportiAlAceriA 172502038-FCC-WIFISGBAND1EM6 (132)
Level (dBuVim) Date: 2025-02.20
110
20

70— LR ML L [ FeqlsEek UL

50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no.
Dis. / Ant. : 3m 2024 M(TDI209-3806  Ant. pol.
Limit FCC ISE PK U-NIII-1 Englneer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode WIFISG 1la 5240MHz TX Mode ANT1

Ant. Cable AMP Emission Margin
Factor Loss Factor Reading Level Limits Limits Remark
(dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

1. Emission Level= Anter
-Amp factor (Peak)

2. The emission levels that are 20dB below the official
limit are not reported

a Factor + Cable Loss + Reading
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 17 File: Fri2025 Report\AiAcer A1Z2502038-FCC WIFISG-BAND 1.EM6 (132) Data: 18 File: Fri2025 Report AiAcer A122502038-FCC WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05 Level (dBuV/im) Date: 2025-02-25
110 110
20 20
FCC 15E PK U-NIL-1 | 15E PK U-NIL1
70 70
1
1 __ _ X | Fdc1sEAV|
50 50
30 30
10| 10|
6000 8400, 10800, 1321 15600. 18000 6000 8400, 10800, 1321 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 17 Site no. © 3m Chamber Data na. : 18
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pal. VERTICAL Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pal. ERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%(/52.6%
Test Mode © WIFISG 1lla 5240MHz TX Mode ANT1 Test Mode © WIFISG 1lla 5240MHz TX Mode ANT1
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
[ (dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)
1 1e480.90 38 8.18 31.14 45.14  60.68 68.20 7.52 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 19 File:

112025 Report AAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)

Level (dBuVim) Date: 2025-03-06

110

90|

7 e S e e e £

50
30
10|
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. © 3m Chamber Data na. : 19
Dis. / Ant. : 3m 2024 MCTD1289-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG Lin HT20 5180HHz TX Mode ANT1L

Ant. Cable AMP Emission Margin
Factor Loss Factor Reading Level Limits Limits Remark
(dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official
limit are not reported

Data: 20 Fil 025 ReportA'Acer'A122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuVim) Date: 2025-03-05
110
90|

FCC 15E PK U-NIL1]

70
50
30|
10|

6000 8400. 10800. 13200. 15600. 18000

Frequency (MHz)

Site no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2024 FCTDL209-3006 Ant. pol.
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2"(/52.6%
Test Hode WIFISG 11n HT20 5180MHz TX Hode ANTL

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 File: Fri2025 Report\AiAcer A1Z2502038-FCC WIFISG-BAND 1.EM6 (132) Data: 22 File: Fri2025 Report AiAcer A122502038-FCC WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05 Level (dBuV/im) Date: 2025-03-06
110 110 .
20 20

FCC 15E PK U-NIL-1 |
oot ean 4k 17
1
1 __ _ i FOC 15E AV
50
30
10|
6000 8400, 10800, 1321 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data na. : 21
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pal. VERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 1ln HT20 5180MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
¢ (dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

1 10360.90 38.54 8.18 31.35 45.47  60.84 68.20 7.36 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-fmp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 23 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-03-05
110)
90

SEPK U-NII-1|

o— )/ aa- e A ) ] 6]

WMMWW%M

50
30
10
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 23
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode + WIFISG 11n HT20 5180MHz TX Mode ANTL

70— LR ML | I s s I — v 11 TATR R

50M

30
10|
1000 2000, 0. 4000, 5000. 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 22
Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pal. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. 23.2%(/52.6%
Test Mode © WIFISG 1ln HT20 5180MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(dB/m)

(dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

30.63 100.60 110.64

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-fmp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 24 Fil 12025 Report'A'Acer'\A122502038-FCC-WIFISG-BAND 1.EMG (132)
4apLevel (dBuVim) Date: 2025-02-25
110
90|

15E P U-NIL1
= an a4

L _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 24
Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11n HT20 5180MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV,

8.18 31.35 46.53  61.90

(dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
1limit are not reported
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AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: HLZN24G4

Data: 25 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND1EMG (132) Data: 26 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuVim) Date: 2025-02-20 Level (dBuV/im) Date: 2025-03-05
110 . 110
20 20
FCC 15E PK U-NIL-1 |
70 70
50 50
30 30
10 10
1000 2000. 3000. 4000, 5000. 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 25 Site no. : 3m Chamber Data no. : 26
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5200MHz TX Mode ANTL Test Mode © WIFISG 11ln HT2@ 5200MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 5200.90 33.40 7.36 30.66 100.78 110.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
Data: 27 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND1EM6 (132) Data: 28 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
1 Level (dBuVim) Date: 2025-02-25 1 Level (dBuVim) Date: 2025-02-20
110 110
1
90 90
5SEPKU-NIL1
70 A0 —— n  — B 70— R i | L [ FC{15EPKUNILL
1
o N R FOC 15E AV
50
30
10
6000 8400. 10800. 13200. 15600. 18000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. + 3m Chamber Data no. : 27 Site no. + 3m Chamber Data na. : 28
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 5200Hz TX Mode ANTL Test Mode WIFI5G 1ln HT2@ 5200MHz TX Mode ANTL
Ant. Cable AMP Emission Margin Ant. Cable AMP Emission Margin
Ha. Freq. Factor Loss Factor Reading Level Limits Limits Remark Ha. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak) ~fmp factor(Peak)
2. The emission levels that are 20dE belos the official 2. The emission levels that are 20dB belos the official
1imit are not reported 1imit are not reported
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AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: HLZN24G4

Data: 29 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND1EMG (132) Data: 30 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuVim) Date: 2025-03-05 Level (dBuV/im) Date: 2025-02-25
110 110
20 20
FCC 15E PK U-NIL-1 | FCC 15E PK U-NIL1 |
[ | S B el [ | S B el
1
st A s B A 1 0 gl e g ] I B FaC 15E AV |
50 50
30 30
10 10
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 29 Site no. : 3m Chamber Data no. : 30
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5200MHz TX Mode ANTL Test Mode © WIFISG 11ln HT2@ 5200MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
44.82  60.22 68.20 7.98 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~tmp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
Data: 31 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND1EM6 (132) Data: 32 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
1 Level (dBuVim) Date: 2025-02-20 1 Level (dBuVim) Date: 2025-03-05
110 110
1
90 90

7oA ML L [ FdhsEpk UL

15E P U-NIL1
[ S e S o S e s | S o e ISR}

50| 50|
30| 30|
10| 10|
1000 2000. 3000. 4000. 5000. 6000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 31 Site no. : 3m Chamber Data no. : 32
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5240MHz TX Hode ANTL Test Hode WIFISG 11n HT20@ 5240MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuVim) Date: 2025.02-25

110

90|

= an a4

I _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 33
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5240MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 1e480.90 38 . 44.47  60.01 68.20 8.19 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official
1limit are not reported

Data: 35 File:
Level (dBuVim)

212025 Report'AAcer'A122502038-FCC-WIFISG-BAND 1.EM6 (132)
1 Date: 2025-03-05

110]

90

SEPK U-NIL-1|

[ S e S o S e s | S o e ISR}

MWWWWWWMMWW

50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 35
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5240MHz TX Hode ANTL

Data: 34

12025 Report\AAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
Date: 2025.02-20
1

110

Level (dBuvim)

90|

ro—=H W

1SEJPK U-NIL-1
50

30

10|

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)

Site no. © 3m Chamber Data no. : 34

Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL

Limit © FCC 15E PK U-NIT-1 Engineer : Epoch

Env. / Ins. @ 23.2%(/52.6%

Test Mode © WIFISG 11ln HT2@ 5240MHz TX Mode ANTL

Ant . Cable AMP Emission Margin

Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5240.90 33.48 7.38 30.71 100.84 110.99

-

. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official

1limit are not reported

Data: 36 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-02-25
110)
90

15E PK U-NIIL-1]

[ S e S o S e s S S| S o e ISR}

L FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 36
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 11n HT20@ 5240MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

43.98  59.52

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25046 Page 34 of 201



AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 37 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuVim) Date: 2025.03-06

110 T
20
70
50
30
10|
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 37
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode : WIFISG 11ln HT4@ 5190MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(WHz)  (dB/m) (dB)  (dB)

(dBuv) (dBuV/m) (dBuV/m) (dB)

Remarics :

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 39 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-02-25
110)
90

5EPK U-NIL1|
[ S e S o S e s S| S o s ISR}

L N FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 39
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG Lln HT4@ 5190MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 38 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuV/im) Date: 2025-03-05
110
20
FCC 15E PK U-NIL1 |
70
50
30
10
6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 38
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG 11ln HT4@ 5190MHz TX Mode ANTL
Data: 40 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
4pptevel (dBuVim) Date: 2025-02-20
110
1
90

50|

30

1000

Site no.

Test Mode

(MHz)  (dB/m)  (dB)  (dB)

Remarks: 1.

2000, 3000, 4000, 5000. 6000
Frequency (MHz)

+ 3m Chamber Data no. : 40
¢ 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
FCC 15E PK U-NII-1 Engineer : Epoch
23.2%(C/52.6%
WIFISG 11n HT40 5190MHz TX Mode ANT1
Ant. Cable  AMP Emission Margin
Factor Loss Factor Reading Level Limits Limits Remark

(dB)

Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

. The emission levels that are 20dB belas the official
Llimit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41

File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuvim)

Date: 2025-03-05

110

90|

— = an A 4 ] oF

FCC 15E PK U-

50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 41
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode : WIFISG 11ln HT4@ 5190MHz TX Mode ANTL
Data: 43 File: F::2025 ReportA'Acer'A122502038-FCC-WIFISG-BAND 1.EMG (132)
4agLevel (dBuVin) Date: 2025-02-20
110
1
90

7oA ML | I s s ] s— 2111 VA TR R

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 43
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG Lln HT4@ 5230HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 5230.00 33.46 7.38 30.70 86.03 96.17 -

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

2. The emission levels that are 20dB belas the official

Llimit are not reported

Data: 42 12025 Report\AAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
Level (dBuVim) Date: 2025.02-25
110
90|

FCC 15E PR U-NIL1
= an a4

I _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 42
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG 11ln HT4@ 5190MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 10380.90 38.52 8.18 31.32 45.45 60.83 68.20 7.37 Peak

-

. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official

1limit are not reported

Data: 44 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-03-05
110)
90

15E P U-NIL1
[ S e S o S e s | S o e ISR}

P e e e e e e e

50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. :
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 11n HT4@ 5230HHz TX Hode ANTL

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 45 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025.02-25

110

90|

= an a4

1 _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 45
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 1ln HT4@ 5230MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 18460.90 38 . 44.89  60.40 68.20 7.80 Peak

Remarics :

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
1limit are not reported
Data: 47 File:

212025 Report'AAcer'A122502038-FCC-WIFISG-BAND 1.EM6 (132)

Level (dBuVim) Date: 2025-03-05

1
110]

90

SEPK U-NIL-1|

[ S e S o S e s | S o e ISR}

e A e A Atar hea ey e Ry

50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 47
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG Lln HT4@ 5230HHz TX Hode ANTL

Data: 46 12025 Report\AAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
Level (dBuVim) Date: 2025.02-20
110
90|

ro—=H W

1SEJPK U-NIL-1
50

30

10|

1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)

Site no. © 3m Chamber Data no. : 46

Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL

Limit © FCC 15E PK U-NIT-1 Engineer : Epoch

Env. / Ins. @ 23.2%(/52.6%

Test Mode © WIFISG 11ln HT4@ 5230MHz TX Mode ANTL

Ant . Cable AMP Emission Margin

Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5230.00 33.46 7.38 30.70

-

. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official

1limit are not reported

Data: 48 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-02-25
110)
90

15E PK U-NIIL-1]

[ S e S o S e e s S S| S o e ISR}

I FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 48
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 11n HT4@ 5230HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB)

45.66  61.17  68.20

Emission Level= Antenna Factor + Cable Loss + Reading

-Amp factor(Peak)

2. The emission levels that are 20dB belas the official
Llimit are not reported

Remarks: 1.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49 File: Fri2025 Report\AiAcer A1Z2502038-FCC WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-06
110 1
20
70—H—FR ] LT [ ECSEPKUNILY
50
30
10)
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 49
Dis. / Ant. : 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5180MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(WHz)  (dB/m) (dB)  (dB)

(dBuv) (dBuV/m) (dBuV/m) (dB)

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

The emission levels that are 20dB belas the official
1limit are not reported

File;

212025 Report'AAcer'A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Date: 2025-02-25

2.
Data: 51
4pgLevel (dBuVim)
110
90

[ S e S o S e s | S o e ISR}

SEPK U-NIL-1|

L _ B FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 5
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5180FHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB)

(dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 50 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuV/im) Date: 2025-03-05
110
20
FCC 15E PK U-NIL1 |
70
50
30
10
6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 50
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5180MHz TX Mode ANTL
Data: 52 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
4pptevel (dBuVim) Date: 2025-02-20
110
1
90

e e Y e S e T T e e s LWM

50|
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 1lac VHT20 5180FHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND1EMG (132) Data: 54 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuVim) Date: 2025-03-05 Level (dBuV/im) Date: 2025-02-25
110 110
20 20
FCC 15E PK U-NIL-1 | FCC 15E PK U-NIL1 |
[ | S B el [ | S B el
1
| B FC 15E AV
50 50
30 30
10 10
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 53 Site no. : 3m Chamber Data no. : 54
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5180MHz TX Mode ANTL Test Mode © WIFI5G llac VHT2® 5180MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 10360.90 38.54 8.18 31.35 45.91 61.28 68.20 6.92 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~tmp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
Data: 55 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND1EM6 (132) Data: 56 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
1 Level (dBuVim) Date: 2025-02-20 1 Level (dBuVim) Date: 2025-03-05
110 110
90 90
15E PK U-NIL1
S e W o O o O e Y 1 Y s s ] s 2 13 TR (R oo e - n- k17
L] I A e R e e e Sy
50 50
30 30
10 10
1000 2000. 3000. 4000. 5000. 6000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. + 3m Chamber Data na. : 55 Site no. + 3m Chamber Data na. : 56
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode : WIFISG 1lac VHT20 5200¢Hz TX Mode ANT1 Test Mode WIFI5G 1lac VHT20 5200MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ha. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

91.02 101.12

Remarks :

. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

. The emission levels that are 20dB belas the official
Llimit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 57 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND1EMG (132) Data: 58 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)

Level (dBuVim) Date: 2025-03-01 Level (dBuV/im) Date: 2025-02-20
110 110
20 20
[ | S B el 70

1
| B FOC 15E AV |

50 50
30 30
10 10

6000 8400, 10800, 13200, 15600, 18000 1000 2000. 3000. 4000, 5000. 6000

Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 57 Site no. : 3m Chamber Data no. : 58
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5200MHz TX Mode ANTL Test Mode © WIFI5G llac VHT2® 5200MHz TX Mode ANTL
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official
1limit are not reported

Data: 59 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-03-05
110)
90

5EPK U-NIL1|
[ S e S o S e s | S o e ISR}

e e e L o PPy

50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 59
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5200FHz TX Mode ANT1

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5200.90 33.40

-

. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 20dB below the official

1limit are not reported

Data: 60 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-03-01
110)
90

15E P U-NIL1
[ S e S o S e s S| S o e ISR}

L B FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 60
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 1lac VHT20 5200FHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB)
45.54  60.94  68.20
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61 File: F:i2025 ReportiA\Acer\A122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025.02-20
1
110
90|

o= W FCHSEPKUNIL

50
30
10|
1000 2000, 3000, 1000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 61
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5240MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5240.90 33.48 7.38 30.71 102.95 113.10

Remarics :

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 63 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4agLevel (dBuVin) Date: 2025-03-01
110)
90

5EPK U-NIL1|
[ S i S o S e s S| S o e ISR}

L N FC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 63
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5248FHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

44.39  59.93
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 62 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuV/im) Date: 2025-03-05
110
20
FCC 15E PK U-NIL1 |
70
50
30
10
6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 62
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5240MHz TX Mode ANTL
Data: 64 025 ReportiAiAcer A 122502038-FCC-WIFISG-BAND1.EMG (132)
4pptevel (dBuVim) Date: 2025-02-20
110 7
90

7oA ML L [ FdqsEpk UL

50|
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 64
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 1lac VHT20 5240FHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported
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AUDIX )}

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: HLZN24G4

Data 65 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND1EMG (132) Data: 66 12025 ReportiAiAcer \A122502038-FCC-WIFISG.BAND1.EM6 (132)
Level (dBuVim) Date: 2025-03-05 Level (dBuV/im) Date: 2025-03-01
110 110
20 20
FCC 15E PK U-NIL-1 | FCC 15E PK U-NIL1 |
[ | S B el [ | e B el
1
L _ B FOC 15E AV |
50 50
30 30
10 10
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 65 Site no. : 3m Chamber Data no. : 66
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-1 Engineer : Epoch Limit © FCC 15E PK U-NIT-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFI5G llac VHT2® 5240MHz TX Mode ANT1 Test Mode © WIFI5G llac VHT2® 5240MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
44.30  59.84 68.20 8.36 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
Data: 67 File: F:12025 ReportAiAcer A 172502038-FCC-WIFISG-BANDTEMG (132) Data: 68 File: F:2025 ReportAiAcer A 172502038-FCC-WIFISG-BANDTEMG (132)
20€vel (dBuVim) Date: 2025.02-20 {20Level (dBuVim) Date: 2025-03-05
110 110
1
90 90
FCC 15E PK U-NIL1 |
L | e e e e 70
50 50
30 30
10 10
1000 2000. 3000. 4000. 5000. 6000 6000 8400. 10800. 13200 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 67 Site no. 3m Chamber Data no. : 68
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NII-1 Engineer : Epoch Limit FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%(/52.6%
Test Mode © WIFISG llac VHT49 5190MHz TX Mode ANT1 Test Mode © WIFISG llac VHT49 5190MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
llo. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB)  (dB) (dBuv) (dBuV/m) (dBuv/m) (dB)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 69 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND1EMG (132) Data: 70 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND1EMG (132)
1ppLevel (dBuVim) Date: 2025-03-01 19gLevel (dBuvm) Date: 2025-03-06
110 110 1
20 20

K SEPK U-NIL1|
w1 an 4k 17
1
I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 69
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5190MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 190380.00

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 71 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05
110)
90

5EPK U-NIL1|
[ S s S o S e s S | S o s NSNS}

R e T e e B

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 71
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5190MHz TX Mode ANT1

50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 70
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5190MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: ) (dB)

5190.90 33.36 7.36 30.65 95.48 105

Remarks: 1. Emission Level= Antenna
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 72 Fil
Level (dBuVim)

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND 1.EME (132)
Date: 2025-03-01

110

90

15E P U-NIL1
[ S S o S s s S | S o s NSNS}

I [ ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 72
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5190MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

38.52 .18 31.32 45.06 60.44 68.20

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-02-20
110) 4
90

70— LR ML L [ redhsEekune

50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 73
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 75 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-25
110)
90

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 75
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

44.47 59.98  €8.20  8.22  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 74 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-03-05
110)
90
FCC 15E PK U-NIL1]
70
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 74
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Data: 76 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-20
110)
.
90

70— LR ML L [ reqhsEpkune

50
30|
10|
1000 2000. 0. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 76
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

§5.79  95.93
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25046 Page 44 of 201




AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 77 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-03-05
110)
90
FCC 15E PK U-NIL1]
70
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 77
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Data: 79 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-20
110)
1
90

70— LR ML | I s s I s— 2 4411 VA TR R

50
30|
10|
1000 2000. 0. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 79
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

84.75 94.87 -

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 78 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-02-25
110)
90
15E PK U-NIIL1]
70
1
I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 78
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5230MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: ) (dB)

1 10460.00

31.17

38.50 44.67  60.18
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 80 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05
110)
90

15E P U-NIL1
[ S s S o S e s S | S o s NSNS}

R e I e o e el

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 80
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-02-25
110)
90
K SEPK U-NIL1|
L R e e
1
I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 81
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 18420.90 38.50 .18 31.24 43.93  59.37 68.20 8.83 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 83 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-03-05
110)
90

5EPK U-NIL1|
[ S s S o S e s S | S o s NSNS}

WWW“WWWW

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 83
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1

Data: 82 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
4apLevel (dBuVim) Date: 2025-02-20
110) ;
90

70—H jpE— 1 FLAL Y SEJPK U-NIL1

50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 82
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: ) (dB)

5210.99 33.42 7.37 30.67 93.29 103.41

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 84 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND 1.EM6 (132)
Level (dBuVim) Date: 2025-02-25
110)
90

15E P U-NIL1
[ S s S o S s s S | S o s ISR}

I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 84
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-1 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT8O 5210MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB)
44.46  59.90  68.20
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4
U-NI1I-2A Band:

Data: 1 File:
Level (dBuVim)

AUDIX Technology (Shenzhen) Co., Ltd.

12025 Report A\Acer A122502038-FCC-WIFISG-BANDZ.EM& (132)

Data: 2 File: F:12025 Report A\Acer \A122502038-FCC-WIFISG-BAND2.EMG (132)
Date: 2025-02-20

4pLevel (dBuVim) Date: 2025-03-03
110

1
110|

90|

90|

o e e Y s S

50M

30| 30|
10) 10)
1000 2000. 000. 4000, 5000, 6000 6000 8400. 00. 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 1 Site no. © 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2024 M(TD12099-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD12099-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. 23.2%(/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 1la 5260MHz TX Mode ANT1 Test Mode © WIFISG 1la 5260MHz TX Mode ANT1
Ant.  Cable  AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuV) (dBuV/m) (dBuv/m) (dB)
33.52 7.39
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
~tmp factor(Peak)
2. The emission levels that are 20dB belos the official
1limit are not reported
Data: 3 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2.EM6 (132) Data: 4 Fi 025 ReportiAiAcer A 172502038-FCC.WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuV/im) Date: 2025-02-20
110 110 :
20 20
70 E] 70 1 FCT {REFK UHIL2A
2
L _ 5E AV |
50 50
30 30
10 10
6000 8400, 10800, 13200 15600, 18000 1000 2000. 00. 4000, 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 3 Site no. : 3m Chamber Data no. : 4
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-24 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode © WIFISG 1la 5260MHz TX Mode ANT1 Test Mode WIFI5G 1la 526@MHz TX Mode ANTL
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) z

(WHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV/m) (dBuV/m) (dB)

1 10520.090
2 16520.00

8.17 31.06 35.70 5

1 Average 1
§.17 31.06 43.38 58.

Peak

Emission Level= Antenna Factor + Cable Loss + Reading

7.39 30.74 100.64 110.81

Remarks: 1.

1. Emission Level= Antenna Factor + Cable Loss + Reading

-fmp factor (Peak)

-fmp factor(Peak) 2. The emission levels that are 20dB below the official
2. The emission levels that are 20dB below the official limit are not reported

limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 5 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2.EM6 (132)
Level (dBuVim) Date: 2025.03-03

110

20

FCC 15E PK U-NIL-2A |

70

50

30

10|

6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)

Site no. © 3m Chamber Data no. : 5

Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL

Limit © FCC 15E PK U-NII-2A Engineer : Epoch

Env. / Ins. : 23.2%(/52.6%

Test Mode © WIFISG 1la 5260MHz TX Mode ANT1

Data: 7 File: F::2025 Report A'Acer'A122502038-FCC-WIFISG-BAND2.EMG (132)
4agLevel (dBuVin) Date: 2025-02-20
110
90

50|
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 7
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1la 530@HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

30.79 100.62 110.84 -

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 6 12025 Report\AAcer A 122502038-FCC-WIFISG-BAND2.EMG (132)
Level (dBuVim) Date: 2025.03-06
110
90|

C 15E P U-Nil-24 |
o an a4

1 _ _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 6
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG 1la 5260MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 10520.90 38.50 8.17 31.06 34.99 50
2 19520.090 38.50 8.17 31.06 43.71 59

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

Data: 8 Fil 12025 Report'A'Acer'\A122502038-FCC-WIFISG-BAND2. EM6 (132)
4apLevel (dBuVim) Date: 2025-03-03
110
90|
FCC 15E PKU-NII-2A |
70
50
30
10
%6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 8
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Hode WIFISG 1la 530@MHz TX Hode ANTL
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
FCC 15EPKU-NIL-2A |
70
2
I i I R ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1la 530@HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 10600.90 38.50 8.17 30.92 34.68 50.43 54.00 3.57 Average
L1 41.21  59.96 68.20 8.24 Peak

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 11 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90
FCC 15E PK U-NIl-2A |
70
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 11
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1la 530@HHz TX Hode ANTL

Data: 10 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-02-20
110)
90

70— LR ML | I s s I o ;TR )

50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 10
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1la 530@MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

30.79 91.63 101.85

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 12 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90

5EPK U-NIl-2A |
[ S S o S e s S | S o s N

I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 12
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1la 530@MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

30 54.00 3.70 Average
.43 68.20 8.77 Peak

8.17 30.92 34.55 50.
8.17 30.92 43.68 59

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 14 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-03
110 110
20 20
FCC 15E PK U-NIL2A
70— LR ML | I s s I o 3 ;Y TH ) 70 0N N — T
N I il s e S el NP Sy
50 50
30 30
10| 10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 13 Site no. © 3m Chamber Data no. : 14
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1la 5320MHz TX Mode ANT1 Test Mode : WIFISG 1la 5320MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
30.82 99.99 101.14
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dE belos the official
1imit are not reported
Data: 15 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 16 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20

70— LR ML | I s s I o ;TR )

i
50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 15 Site no. © 3m Chamber Data no. : 16
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1la 5320MHz TX Mode ANT1 Test Mode : WIFISG 1la 5320MHz TX Mode ANT1
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

50.17 54.00 3.83 Average
61.10 74.00  12.90 Peak

————————————————————————————————————— Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading -fmp factor(Peak)

-Amp factor(Peak) 2. The emission levels that are 20dB belas the official
2. The emission levels that are 20dB below the official Limit are not reported
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 17 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132) Data: 18 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20
FCC 15E PK U-NIL2A | 5E PK U-NIL24
70 70
2
1 __ P i _| FdCi1sEAV]
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 17 Site no. © 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1la 5320MHz TX Mode ANT1 Test Mode : WIFISG 1la 5320MHz TX Mode ANT1
Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m)  (dB) (dB) (dBuv)  (dBuV/m)
. 30.85 34.33 4. Average
2 10640.00 38.54  B.17 30.85 44,12 59.98 74.00 14.02  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
Data: 19 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132) Data: 20 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-02-20 Level (dBuUVIm) Date: 2025-03-03
110) ! 110)
20 20

7 e e

50
30| 30|
10| 10|
1000 2000. 0. 4000. 5000. 6000 6000 8400. 10800. 132 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 19 Site no. : 3m Chamber Data no. : 20
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
FCC 15EPKU-NIL-2A |
70
2
I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 10520.00
2 10520.00

34.82 50.43

. Average
8.17 31.06 43.06 58.67 68.20

Peak
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 23 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90
FCC 15E PK U-NIl-2A |
70
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 23
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL

Data: 22 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-02-20
110)
90

70— LR ML | I s s I sk |1 ;Y TH )

]
S IO =

30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 22
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

30.74 90.50 109.67

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 24 Fil
Level (dBuVim)

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND2.EME (132)
Date: 2025-03-06

110

90

5EPK U-NIl-2A |
[ S e S o S s s S | S o s N

I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 24
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5260MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 19520.090

Average
2 10520.00

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 25 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 26 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-02-20 19gLevel (dBuvm) Date: 2025-03-03
110 110
20 20
FCC 15E PK U-NIL2A
wof T TR W L Ty Ty oA - n- k17
50 50
30 30
10| 10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)

Frequency (MHz)

Site no. © 3m Chamber Data no. : 25 Site no. © 3m Chamber Data na. : 26
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT2@ 5300MHz TX Mode ANTL Test Mode © WIFISG 1ln HT2@ 5300MHz TX Mode ANTL
Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
30.79 91.72 101.94
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dE belos the official
1imit are not reported
Data: 27 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132) Data: 28 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 20250220
110 110 1
20 20

70— LR ML 1 ’—H_WUTK NIL2A

50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 27 Site no. © 3m Chamber Data no. : 28
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT2@ 5300MHz TX Mode ANTL Test Mode © WIFISG 1ln HT2@ 5300MHz TX Mode ANTL
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

5 Average

1 99.02 109.24
.19 Peak --

8.17 30.92 34.10 49.85 54.00 4.
8.17 38.92 43.96 59.71 68.20 8

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-03
110)
90
FCC 15EPKU-NIL-2A |
70

50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 29
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5300MHz TX Hode ANTL
Data: 31 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90

70— LR ML | I s s I o ;TR )

- Np—

30
10|
1000 2000, 0. 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 31
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT2@ 5320MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 30 File: F:i2025 ReportiAcer A 1Z2502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (@Buvin) Date: 2025-03-06
10
90
5E PKU-NII-2A |
70
I 2 N ) FCC 15E AV
50
30
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
site no. : 3m Chamber Data no. : 30
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. : 23.2%/52.6%
Test Mode  : WIFISG Lin HT20 5360MHz TX Mode ANTL
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Level — Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: ) (dB)
1 10600.00 38.50  §.17 30.92  34.60 50.35  54.00  3.65  Average
2 10600.00 38.50  8.17 30.92  40.85 56.60  68.20 11.60  Peak
1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
Data: 32 File: F:i2025 ReportiAcer A 1Z2502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
10
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 32
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5320MHz TX Hode ANTL
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
FCC 15EPKU-NIL-2A |
70
2
I i ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 33
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5320MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Average

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 35 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90
FCC 15E PK U-NIl-2A |
70

T e v e B B e o Py gy

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 3%
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5320MHz TX Hode ANTL

Data: 34 Fil
Level (dBuVim)

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND2.EME (132)
1 Date: 2025-03-06

110

90

70— LR ML | I s s I o T 3 ;Y TH )

(S
50
30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 34
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT20 5320MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

30.82 89.17 99.41

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 36 Fil

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND2.EME (132)

Level (dBuVim) Date: 2025-03-06
110)
90
5E PH U-NIl-24 |
L e L s ] e E—
2
I o ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 36
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT20 5320MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

8.17 30.85 34.27  50.13 54.00 3.87 Average
8.17 30.85 42.66 58.52 74.00  15.48 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 37 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 38 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-02-20 19gLevel (dBuvm) Date: 2025-03-03
110 110
1
20 20
FCC 15E PK U-NIL2A
70— LR ML | I s s I o 1 ;Y TH ) 70 0N N — T
*WMMWWMWNMWMWM”
50 50
30 30
10| 10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 37 Site no. © 3m Chamber Data no. : 38
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
30.75 84.16  94.35
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dE belos the official
1imit are not reported
Data: 39 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 40 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 20250220
110 110
20 20
70— LR ML | I s s I s ok 1 ;Y TH )
:
50 — =1 == = = 50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 39 Site no. © 3m Chamber Data no. : 40
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 19540.00

Average
2 1e540.00

Peak

33.54 7.49 30.75 93.15 103.34

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 41 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 42 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20
FCC 15E PK U-NIL2A | 5E PK U-NIL2A |
70 70
[y b bl b s et P4 Pt st e ) I 2 - i Fc Tee v
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 41 Site no. © 3m Chamber Data no. : 42
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL Test Mode © WIFISG 1ln HT4@ 5270MHz TX Mode ANTL
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)
1 18540.090 38.50 Average
2 10540.00 38.50 Peak
1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
Data: 43 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 44 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 2025-03-03
110 i 110
20 20
70— LR ML | I s s I o |3 ;Y TH ) 70 0N N | —] ]
50 50
30 30
10| 10|
1000 2000, 0. 4000, 5000, 6000 6000 8400, 10800, 1321 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 43 Site no. © 3m Chamber Data no. : 44
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 11n HT4@ 5310MHz TX Mode ANTL Test Mode © WIFISG 1ln HT4@ 5310MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 45 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
FCC 15EPKU-NIL-2A |
70
2
I i N ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 45
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT4@ 5310MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

.17 30.88 33.99 49.80 54.00 4.20 Average
8.17 30.88 43.36  59.17 74.00 14.83 Peak

1 10620.00
2 10620.090

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 47 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 47
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT4@ 5310MHz TX Hode ANTL

Data: 46 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
1
90|
) | M r— | T R fPkunea
50|
30|
10
1000 2000. 3000, 4000 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 46
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG Lln HT4@ 5310MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dB: ) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 48 Fil

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND2.EME (132)

Level (dBuVim) Date: 2025-03-06
110)
90
5E PH U-NIl-24 |
L e ) T e E—
2
I i N ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 48
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG Lln HT4@ 5310MHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

8.17 30.88 33.99 49.80 54.00 4.20 Average
8.17 30.88 43.32 59.13 74.00  14.87 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49

File; F:12025 ReportA\Acer'A122502038-FCC-WIFISG-BAND2.EME (132)

Data: 50 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-02-20 19gLevel (dBuvm) Date: 2025-03-03
110 110
20 20

FCC 15E PK U-NIL2A |
[ e B e e e 70

50

oot o OB sttt s T i ol ]

50
30 30
10| 10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 49 Site no. © 3m Chamber Data no. : 50
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. VERTICAL
Limit FCC 15E PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT20 5260MHz TX Mode ANT1 Test Mode : WIFISG llac VHT20 5260MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
30.74 89.79  99.9¢
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dE belos the official
1imit are not reported
Data: 51 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 52 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 20250220
110 110
20 20

70— LR ML L [ {iERKuNLeA

50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)

Site no. © 3m Chamber Data no. : 51 Site no. © 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT20 5260MHz TX Mode ANT1 Test Mode : WIFISG llac VHT20 5260MHz TX Mode ANT1

Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin

lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 19520.090
2 10520.00

Average
Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

. The emission levels that are 20dB below the official

Limit are not reported

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-03
110)
90
FCC 15EPKU-NIL-2A |
70

|t gt i o i o st )

50
30
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 53
Dis. / Ant. : 3m 2624 NCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC ISE PK U-NII-2A Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode @ WIFISG llac VHT20 5260MHz TX Mode ANT1
Data: 55 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuvim) Date: 2025-03-06
110) 1
90

70— LR ML L [ FrifFPKuNLea

50 LW

30
10|
1000 2000, 0. 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 55
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT20 5380MHz TX Mode ANT1
Ant. Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 54 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
5E PKU-NII-2A |
70
I pl I R ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 54
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5260MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv') ) (dB)

1 18520.90 38.50
2 18520.90 38.50

Average

Peak
1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
Data: 56 File: F:i2025 ReportiAcer A 1Z2502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuvim) Date: 2025-03-03
110
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 56
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5300MHz TX Mode ANT1
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 57 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
FCC 15EPKU-NIL-2A |
70
2
I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 57
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5300MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

8.17 30.92 34.20 49.95 54.00 4.05 Average
8.17 30.92 43.15 58.90 68.20 9.30 Peak

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 59 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90
FCC 15E PK U-NIl-2A |
70
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 59
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5300MHz TX Mode ANT1

Data: 58 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-02-20
110)
90|
) | M r— | T R uFPkueea
50|
30|
10
1000 2000. 3000, 4000 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 58
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5300MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

30.79 90.68 100.99

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 60 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90

5EPK U-NIl-2A |
[ S s S o S e s | S o s EN

I N ) FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 60
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5300MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

15 54.00 3.85 Average
.60 68.20 7.60 Peak

8.17 30.92 34.49 50.
8.17 30.92 4485 60

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data; 62 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-03
110 110
1
20 20
FCC 15E PK U-NIL2A

70— LR ML | I s s I o ;Y TH ) 70 0N N — T
50 50
30 30
10| 10|

1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000

Frequency (MHz)

Frequency (MHz)

Site no. : 3m Chamber Data no. : 61 Site no. : 3m Chamber Data no. : 62
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1 Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
30.82  89.87 100.11
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
Data: 63 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132) Data: 64 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuvim) Date: 2025-03-06
110) 110)
90 90

70— LR ML | I s s I o ;TR )

[iradgirte s o]
50
30| 30|
10| 10|
6000 8400. 10800. 132 15600. 18000 1000 2000. 0. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 63 Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1 Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

8.17 30.85 33.91  49.77 54.00 4.23 Average
8.17 30.85 43.88 59.74 74.80  14.26 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data 65 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-03
110)
90
FCC 15EPKU-NIL-2A |
70

50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 65
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1
Data: 67 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-02-21
110)
90

) | M r— L — 128
50|
30|
10
1000 2000. 0. 4000 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 67
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5270WHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 66 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
5E PKU-NII-2A |
70
I 1 ) | ECCtsEAv|
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 66
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5320MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dB: ) (dB)

1 10640.00 38.54 8.17 30.85 34. 50.41 54.00 3.59
2 10640.90 38.54 8.17 30.85 45.47 61.33 74.80 12.67 Peak

Average

1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 68 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-03
110)
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 68
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5270MHz TX Mode ANT1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25046 Page 63 of 201



AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 69 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 70 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 20250221
110 110

1
20 20
FCC 15E PK U-NIL2A
70 T 70— LR ML | I s s I o1 ;Y TH )
2
1 __ _ X FGC 15E AV
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 69 Site no. © 3m Chamber Data no. : 70
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT4® 5270MHz TX Mode ANT1 Test Mode : WIFISG llac VHT4® 5270MHz TX Mode ANT1
Ant. Cable ANMP Emission Hargin Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)

1 10540.00

Average
2 1e540.090

8 68.20 9.32 Peak -

85

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
. The emission levels that are 20dB belas the official
Llimit are not reported

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak) 2
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 71 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 72 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-03-03 Level (dBuUVIm) Date: 2025-03-06
110 110
20 20
FCC 15E P U-NIL-2A | 5E K U-NIL2A |
70 L e L s ] e E—
MWWWWWWMW I 2 I N ) | rcciseav|
50 50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 6000 8400, 10800, 1321 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 71 Site no. © 3m Chamber Data no. : 72
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT4® 5270MHz TX Mode ANT1 Test Mode : WIFISG llac VHT4® 5270MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 10540.00
2 1e540.00

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F25046 Page 64 of 201



AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-02-21
110)
1
90|
) | M r— | T R ffPkunea
50|
30|
10
1000 2000. 3000, 4000 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 73
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5310WHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

30.80 84.99

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 75 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90

7 P e e o S s e o S e e M N .1

3
50 —— — -
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 75
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5310WHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 19620.090
2 10620.00

8.17 30.88 33.99 49.80 54.00
8.17 30.88 42.99 58.71 74.00

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported

Data: 74 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
4apLevel (dBuVim) Date: 2025-03-03
110)
90
FCC 15EPKU-NIL-2A |
70
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 74
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT40 5310WHz TX Mode ANT1
Data: 76 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND2EMG (132)
Level (dBuVim) Date: 2025-02-21
110)
90
) s | M | s e I — oo |32 {TE V)
50
30|
10|
1000 2000. 0. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 76
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT40 5310WHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 77 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 78 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20
FCC 15E PK U-NIL2A | 5E PK U-NIL2A |
70 70
2
1 __ - i _| FdCi1sEAV]
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 77 Site no. © 3m Chamber Data na. : 78
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT4® 5310MHz TX Mode ANT1 Test Mode : WIFISG llac VHT4® 5310MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB (dB)
1 10620.0990 38.52 . Average
2 10620.00 38.52  8.17 Peak
1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
Data: 79 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 80 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
Level (dBuVim) Date: 2025-02-21 Level (dBuUVIm) Date: 2025-03-03
110 110
1
20 20
70— LR ML | I s s ] — I UNIL2A 70 0N N | —] ]
50 50
30 30
10| 10|
1000 2000, 0. 4000, 5000, 6000 6000 8400, 10800, 1321 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 79 Site no. © 3m Chamber Data no. : 80
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1 Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
87.74 97.95 - Peak
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 81 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132) Data: 82 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND2 EMG (132)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 20250221
110 110

1
20 20
FCC 15E PK U-NIL2A
70 T 70— LR ML | I s s I o3 ;Y TH )
1
1 __ T I i _| FdCi1sEAV]
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 81 Site no. © 3m Chamber Data no. : 82
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit FCC 15E PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1 Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1
Ant. Cable ANMP Emission Hargin Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)

1 10580.00

34.890 50.51 Average
2 10580.00

. 30.78 80.71 99.92
8.17 30.96 41.70  60.41 68.20 7.79 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
. The emission levels that are 20dB belas the official
Llimit are not reported

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak) 2
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 83 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND2 EMG (132) Data: 84 Fil

12025 ReportA'Acer'A122502038-FCC-WIFISG-BAND2.EME (132)

Level (dBuVim) Date: 2025-03-03 4z0Level (@Buvim) Date: 2025-03-06
110 110
20 20
FCC 15E P U-NIL-2A | 5E K U-NIL2A |
70 L R L s ) e e E—
1
WMMWWW . _ A FOC 156 AV |
50 50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 6000 8400, 10800, 1321 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 83 Site no. © 3m Chamber Data no. : 84
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2A Engineer : Epoch Limit : FCC 1SE PK U-NII-2A Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1 Test Mode : WIFISG llac VHT8® 5290MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 19580.00
2 10580.00

8.17 30.9% 34.19 49.81 -
8.17 30.96 44.42 60.13

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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AUDIX )}

FCC ID: HLZN24G4
U-NI1-2C Band:

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 1 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND3.EMG (146) Data: 2 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND3.EM6 (146)
120Level (dBuVim) Date: 2025-03-06 120Level (dBuVim) Date: 20250306
110 110
1
20 20
FCC 15E PK U-NIl-2C | FCC 15E PK U-NIL-2C |
70 70| FHEEHEIE— 1
3
L L . _ ___FdC15EAY|
50 50
30 30
10 10
1000 4400, 00 11200 14600, 18000 1000 4400, 00 11200 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 1 Site no. : 3m Chamber Data no. : 2
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.24C/52.6%
Test Mode © WIFISG 1la 5500MHz TX Mode ANTL Test Mode © WIFISG 1la 550@MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV, (dB)
Peak
Average
Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-fmp factor(Peak)
2. The emission levels that are 20dB belaw the official
1imit are not reported
Data: 3 File: F:12025 Report\AiAcer A 172502038-FCC-WIFISG-BAND3.EMG (146) Data: 4 File: F:2025 Report\AiAcer A 172502038-FCC-WIFISG-BAND3.EMG (146)
420€vel (dBuVim) Date: 2025-03-06 420L€vel (dBuVim) Date: 2025-03-06
110

110]

30| 30|
10| 10|
1000 4400. 0. 112 14600. 18000 1000 4400. 0. 112 14600. 18000
Frequency (MHz) Frequency (MHz)

Site no. : 3m Chamber Data no. : 3 Site no. 3m Chamber Data no. : 4
Dis. / Ant. : 3m 2024 FCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 FCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%C/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG 1la 550@0Hz TX Mode ANTL Test Mode  : WIFISG 1la 550@0Hz TX Mode ANTL

Ant. Cable AMP Emission Hargin

llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

95.10 104.98
32.48 49.23
47.49  64.24

rrrrrr Peak
4.77  Average
9.76 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported
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AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: Fri2025 Report AiAcer A1Z2502038-FCC WIFISG-BAND3.EM6 (146)
Level (dBuVim) Date: 2025-03-03
110
20
FCC 15E PK U-NIl-2C |
L e

30
10|
1000 4400, 7800, 11200, 14600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 9
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG lla 560@MHz TX Mode ANTL
Data: 11 File: F::2025 Report A'Acer'A122502038-FCC-WIFISG-BAND3.EMG (146)
4agLevel (dBuVin) Date: 2025-03-03
110
90
FCC 15E PK U-NIl-2C
i I e il

30|
10|
1000 4400. 7300. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 11
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1la 560@MHz TX Fode ANTL

Data: 10 12025 ReportiAlAcer A122502038-FCC-WIFISG.BAND3.EMG (146)

Level (dBuV/m) Date: 2025.03-06

110
1
20
FCC 15E PK U-NIl.2C

HHAER £l

70 3
o [ ] _ ___FdC15EAY|

50
30
10|

1000 4400, 7800, 11200, 14600. 18000

Frequency (MHz)
Site no. © 3m Chamber Data no. : 10
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG lla 560@MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

5600.90 33.40

1 87.52 97.32 Peak
2 11200.90 38.70 32.99 49.87 Average
3 11200.90 38.70 45.75  62.63 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

Data: 12

025 ReportAAcer'A122502038-FCC-WIFISG-BAND3.EMG (146)

Level (dBuVim) Date: 2025-03-08

1
110] 1

90

L L | 1 _ _FCC1SEAV|
50|
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 12
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 1la 560@MHz TX Fode ANTL
Ant. Cable AMP Emission Hargin
llo. Freq. Factor Loss Factor Reading Llevel  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 5600.90 33.49 31.18 96.03 105.83 Peak
2 11200.90 38.70 . 30.00 32.89 49.77 Average
3 11200.90 38.70 . 30.00 48.63  65.51 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:12025 ReportAiAcer A 122502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06
110
20
FCC 15E PK U-NIL-2C |
70| FHEHE— 1
50
30
10
1000 4400, 7300, 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 13
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG lla 570@MHz TX Mode ANTL
Data: 15 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BANDI.EMG (146)
4ppLevel (dBuvim) Date: 2025-03-06
110
90

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 7300. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 15
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1la 570@MHz TX Fode ANTL

Data: 14 12025 ReportiAlAcer A122502038-FCC-WIFISG.BAND3.EMG (146)
Level (dBuV/im) Date: 2025-03-06
110 T
20
FCC 15E PK U-NIL-2C |
70| FHEHE— 1
L _ . FC 15E AV |
50
30
10
1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 14
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode © WIFISG lla 570@MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

5700.90 33.60 7.63 31.31

1 93.78 103.7@ Peak
2 11400.90 38.50 8.21 29.80 32.89 49.80 Average
3 .21 29.80 45.61  62.52 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

Data: 16 Fil 12025 Report'A'Acer'\A122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110
1
90|
FCC 15E PK U-NII-2C |
g0 FHEHEEE— 1
L. L . __FCC15EAV|
50
30
10
%1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 16
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Hode WIFISG 1la 570@MHz TX Mode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 5700.00 33.60
2 11400.90 38.50
3 11400.90 38.50

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: HLZN24G4

Data: 17 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 18 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-06
110 110 T
20
FCC 15E PK U-NIL2C FCC 15E PK U-NIL2C
7 P A1 7
70 -
R R I D _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 17 Site no. © 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 550@MHz TX Mode ANT1 Test Mode : WIFISG 1ln HT20 5508MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m) (dB) (dBuv)  (dBuV/m) (dB: (dB)
94.38 104.26
33.88 50.63 54.080  3.37  Average
47.03  63.78  74.00 10.22  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 19 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 20 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-07 19gLevel (dBuvm) Date: 2025-03-08
110 110
1
20
FCC 15E PK U-NIl-2C |
o T a1
3
R R I I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 0. [T 14600, 18000 1000 1100, 0. 1121 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 19 Site no. © 3m Chamber Data no. : 20
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 550@MHz TX Mode ANT1 Test Mode : WIFISG 1ln HT20 5508MHz TX Mode ANT1
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

87.40 97.28 Peak
33.44 50.19 Average
43.95 60.70 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported
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®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: HLZN24G4

Data: 25 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 26 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-03
110 110
20
FCC 15E PK U-NIL2C |
70
50
30
10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 25 Site no. © 3m Chamber Data na. : 26
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 5608MHz TX Mode ANT1 Test Mode : WIFISG 1ln HT20 5608MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dE belos the official
1imit are not reported
Data: 27 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 28 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 2025-03-03
110 110
20 20
70 TT 15
50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 27 Site no. © 3m Chamber Data no. : 28
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 5608MHz TX Mode ANT1 Test Mode : WIFISG 1ln HT20 5608MHz TX Mode ANT1
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 11200.090 38.70 .18 30.00 33.10  49.98 54.00 4.02 Average 1 5600.00 33.49 31.18 96.22 106.02 Peak

2 11200.90 38.70 8.18 30.00 43.59  60.47 74.80 13.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29

4z0Level (dBuvim)

File; F:12025 ReportA\Acer'A122502038-FCC-WIFISG-BAND3.EME (146)

Date: 2025-03-03

110

90

70

50

30|

10

ECC 15E PK U-NIl-2C |

6000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Test Hode

Data: 31
Level (dBuVim)

8400, 10800, 13200,
Frequency (MHz)
© 3m Chamber Data na.
¢ 3m 2024 MCTD1209-3006 Ant. pol.
FCC 15E PK U-NII-2€ Engineer

© 23.2%(/52.6%

: WIFISG 1ln HT20 5608MHz TX Mode ANT1

15600, 18000

29

: HORIZONTAL
: Epoch

File; F:12025 ReportA\Acer'A122502038-FCC-WIFISG-BAND3.EME (146)

Date: 2025-03-06

110

90

30|

FCC 15E PK U-NIl-2C |

1000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Test Hode

1100, 0. 1121
Frequency (MHz)
© 3m Chamber Data no.
¢ 3m 2024 MCTD1209-3006 Ant. pol.
FCC 15E PK U-NII-2€ Engineer

© 23.2%(/52.6%
: WIFISG 1ln HT20 570@MHz TX Mode ANT1

14600, 18000

: 31
: HORIZONTAL
: Epoch

Data: 30 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
5E PK U-NIl-2C |
70
2
I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 30
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT20 5600HHz TX Hode ANT1

Ant. Cable AMP Emission
llo. Freq. Factor Loss Factor Reading Level
(MHz)  (dB/m) (dB) (dB)

Hargin

Limits Limits Remark

(dBuV)  (dBuV/m) (dB: ) (dB)

1 11200.090 38.70
2 11200.90 38.70

3.92  Average
15.30 Peak

1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 32 Fil
Level (dBuVim)

12025 ReportAAcer'A122502038-FCC-WIFISG-BAND3.EME (146)
Date: 2025-03-06

110 4

90

L. L . [ I _ __FCC15EAY|
50
30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 32
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT20 5700HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB)

(dBu¥) (dBuV/m) (dBuV/m) (dB)

96.19 106.11 Peak
33.50 50.41 Average
42.72 59.63 Peak

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33

420Level (@Buvim

File; F:12025 ReportA\Acer'A122502038-FCC-WIFISG-BAND3.EME (146)

)

Date: 2025-03-08

110

90

30|

FCC 15E PK U-NIl-2C |

1000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Test Hode

Data: 35
Level (dBuVim)

1100, 7800, 11200,
Frequency (MHz)
© 3m Chamber Data na.
¢ 3m 2024 MCTD1209-3006 Ant. pol.
FCC 15E PK U-NII-2€ Engineer

© 23.2%(/52.6%

: WIFISG 1ln HT20 570@MHz TX Mode ANT1

14600, 18000

33
: VERTICAL
: Epoch

File; F:12025 ReportA\Acer'A122502038-FCC-WIFISG-BAND3.EME (146)

Date: 2025-03-03

110

30|

1000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Test Hode

1100, 0. [T
Frequency (MHz)
© 3m Chamber Data no.
¢ 3m 2024 MCTD1209-3006 Ant. pol.
FCC 15E PK U-NII-2€ Engineer

© 23.2%(/52.6%
: WIFISG 1ln HT40 5518MHz TX Mode ANT1

14600, 18000

;35
: VERTICAL
: Epoch

Data: 34 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
2o T 10
L. L . __FCC15EAY|
50
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 34
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT20 5700HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin

Factor Loss Factor Reading Level
(MHz)  (dB/m)  (dB)  (dB)

Limits Limits Remark
(dBuV)  (dBuV/m) (dB: ) (dB)

1 5700.90 33.60
2 11400.90 38.50
3 11400.90 38.50

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 36 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
o T a1
I A N I _ __FCC15EAY|
50
30|
10|
1000 4400. 0. 11, 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 36
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT4@ 5516HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB)

(dBu¥) (dBuV/m) (dBuV/m) (dB)

Average

1. Emission Level= Anter
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 37 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND3 EMG (146)

4apLevel (dBuVim) Date: 2025-03-06

110

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 37
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 551HHz TX Hode ANTL
Data: 43 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-03
110)
90

FCC 15E PK U-NIl-2C |

30
10|
1000 1100, 0. [T 14600, 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 43
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT40 559@MHz TX Mode ANT1

Data: 38 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
2o T 1
3
I A N D _ __FCC15EAY|
50
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 38
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5516HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB)  (dBuv) (dBuV/m) (dB (dB)

10.00
2 11020.90 38.80
3 11020.90 38.80

99.26 100.13
33.01 49.78 54.
43.64  60.41 7a.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 44 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
o T A L
L. L . [ D - R __FCC15EAY|
50
30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 44
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT4@ 5590HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

91.29 10l.19 Peak
33.70 50.58 54.00 3.42 Average
38.88 74.00 18.24 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 45 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-03
110)
90
FCC 15E PK U-NIl-2C
P A1 il

30|
10|
1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 45
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5590HHz TX Hode ANT1
Data: 47 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06
110)
90

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 47
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG lln HT4@ 5676HHz TX Hode ANTL

Data: 46 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
2o T 10
3

L. L . [ I S . __FCC15EAY|
50
30|
10|

1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)
Site no. : 3m Chamber Data no. : 46
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5590HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB)  (dBuv) (dBuV/m) (dB (dB)

99.09
2 11180.90 38.72 8.18 30.02 32.80 49.68 54.00 4.32
3 11180.90 38.72 8.18 30.02 41.60  61.48 7a.80  12.52 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 48 Fil
Level (dBuVim)

12025 ReportAAcer'A122502038-FCC-WIFISG-BAND3.EME (146)
Date: 2025-03-06

110

FCC 15E PK U-NIl-2C |
o T A L
3
L. _L . [ I _ FC 15E AV
50
30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 48
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG lln HT40 5676HHz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Average

1. Emission Level= Anter
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 50 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-06
110 110
1
20 20
FCC 15E PK U-NIL2C | FCC 15E PK U-NIL2C |
2o T 10
3
L L . I I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 49 Site no. © 3m Chamber Data no. : 50
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2€ Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT40 567@MHz TX Mode ANT1 Test Mode : WIFISG 1ln HT40 567@MHz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dB (dB)
5 . . 99.31 109.20
2 11340.00 38.56  8.20 29.86 33.40 50.30 54.00 3.70  Average
3 11340.00 38.56  8.20 29.86 42.48 59.38 74.00 14.62  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 50 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 60 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 2025-03-06
110 110 T
20

FCC 15E PK U-NIl-2C |
o T a1
3
L. _L ) N I _ FC 15E AV
50
30| 30|
10| 10|
1000 4400. 0. 112 14600. 18000 1000 4400. 0. 112 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 59 Site no. : 3m Chamber Data no. : 60
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5500MHz TX Mode ANT1 Test Mode  : WIFISG 1lac VHT20 5500MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

Average

1. Emission Level=
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND3 EMG (146)

4z0Level (dBuvim)

Date: 2025-03-06

110

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 7300, 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 61
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5500MHz TX Mode ANT1

Data: 67 File:
Level (dBuVim)

1

112025 Report\A\Acer A 172502038-FCC-WIFISG-BAND3.EMG (146)

Date: 2025.03-03

110

90

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 67
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1lac VHT2@ 5680FHz TX Mode ANT1

Data: 62 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND3.EMG (146)
4apLevel (dBuVim) Date: 2025-03-06
110)
1
90
FCC 15E PK U-NIl-2C |
2o T 1
3
I A [ D _ __FCC15EAY|
50
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 62
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1lac VHT20 5500MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dB: ) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported

Data: 68 il

025 ReportiA\Acer A 172502038-FCC-WIFISG-BAND3 EM6 (146)

4a0Level (dBuVim) Date: 2025-03-06
110
1
90
FCC 15E PK U-NIl-2C |
2o T 1
N R B B ¢ _ __FOC15EAV|
50|
30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 68
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 1lac VHT2@ 5680MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

96.87 Peak
50.27 Average
57.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
1limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 69 File: F:12025 ReportAiAcer A 172502038-FCC-WIFISG-BAND3.EMG (146) Data: 70 File: F:2025 ReportAiAcer A 172502038-FCC-WIFISG-BAND3.EMG (146)
{120€vel (dBuVim) Date: 2025.03-03 {20evel (dBuVim) Date: 2025-03-06
110 110 1
90 90
FCC 15E PK U-HIl-2C | FCC 15E PK U-NIL-2¢ |
] e e 1 11 T B Y e S Y ST
3
[ N _ I __FOC15EAV|
50
30 30
10 10
1000 4400. 7300. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. + 3m Chamber Data na. : 69 Site no. 3m Chamber Data no. : 70
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant 3m 2024 MCTD1299-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode : WIFISG llac VHT20 5600VMHz TX Mode ANTL Test Mode : WIFISG llac VHT20 5600VMHz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB (dB)
95.46 105.26  ---ee-  ------ Peak
33.11  49.99 4.01  Average
45.23  62.11 11.89 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belaw the official
limit are not reported
Data: 71 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 72 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06 Level (dBuVim) Date: 2025-03-06
110 110 T
90 90
FCC 15E PK U-NIl-2C | FCC 15E PK U-NIL-2C |
20| FHEHEEE— 1 20| FHEHEEE— 1
L _L B FC 15E AV |
50 50
30 30
10 10
1000 4400, 300, 11200 14600 18000 1000 4400, 300, 11200 14600 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 71 Site no. : 3m Chamber Data no. : 72
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG llac VHT20 570@MHz TX Mode ANTL Test Mode © WIFISG llac VHT20 570@MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)
93.60 103.52
32.78  49.69
44.59  61.50
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 73 File: F:i2025 ReportA\Acer A 122502038-FCC-WIFISG-BAND3.EM6 (146)
{120€vel (dBuVim) Date: 2025.03-06
110
90

FCC 15E PK U-NII-2€ |

30|
10|
1000 4400. 7300. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 73
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5700MHz TX Mode ANT1
Data: 75 File: F:12025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND3.EM6 (146)
Level (dBuVim) Date: 2025-03-06
110
90|

70|

S S o o S e | S S | S

FCC 15E PK U-NIl-2C

50
30
10|
1000 4400, 300, 11200. 14600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 75
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG llac VHT4© 551@MHz TX Mode ANTL

Data: 74 Fil 12025 Report'A'Acer'A122502038-FCC-WIFISG-BAND3.EMG (146)
1 Level (dBuV/im) Date: 2025-03-06
110
1
90
FCC 15E PK U-NIl-2C |
20| T 1
L | - FOC 15E AV
50|
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 74
Dis. / Ant 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT20 5700MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: (dB)

Average

Remarks: 1. Emission Level= Anter
-Amp factor (Peak)
2. The emission levels that are 20dB below the official

1limit are not reported

Data: 76 Fil 12025 Report'AiAcer'A122502038-FCC-WIFISG-BAND3.EMG (146)

Level (dBuVim) Date: 2025-03.06

110
1
90
FCC 15E PK U-NIL-2C |
2ol M=)
3
L _L . ] ] _ ___FdC15EAY|
50
30
10|
1000 4400, 800, 11200. 14600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 76
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NIT-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG llac VHT4© 551@MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 510.00 33.49 53 31.06 81.89 91.76
2 11920.90 38.80 .15 30.18 32.87 49.64
3 11920.90 38.80 .15 30.18 42.59  59.36

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 77 File: F:i2025 ReportA\Acer A 122502038-FCC-WIFISG-BAND3.EM6 (146)
1 Level (dBuVim)

110

Date: 2025.03-06

FCC 15E PK U-NII-2€ |

30|
10|
1000 4400. 7300. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 77
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG llac VHT4@ 5510MHz TX Mode ANT1
Data: 83 File: F:12025 Report'A'Acer'A122502038-FCC-WIFISG-BAND3.EMG (146)
4a0Level (dBuVim) Date: 20250303
110
90

FCC 15E PK U-NIl-2C |

30|
10|
1000 4400. 0. 112 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 83
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode  : WIFISG 1lac VHT4® 5590FHz TX Mode ANT1

Data: 78 il
1 Level (dBuVim)

12025 Report\A\Acer A 172502038-FCC-WIFISG-BAND3.EMG (146)
Date: 2025.03-06

110
1
90
FCC 15E PK U-NIl-2C |
20 T 1
3
o o N D __FOC15EAV|
50|
30|
10|
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 78
Dis. / Ant 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1lac VHT4@ 5510MHz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: (dB)

1 5510.90 33.40 7.53 31.06 90.83 100.70  ------  ------ Peak
2 11020.90 38.80 8.15 30.18 33.02 49.79 4.21 Average
3 11020.90 38.80 8.15 30.18 42,42 59.19 14.81 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
1limit are not reported

Data: 84 il

12025 Report\A\Acer A 172502038-FCC-WIFISG-BAND3.EMG (146)

Level (dBuVim) Date: 2025-03-06
110
1
90
FCC 15E PK U-NIl-2C |
{11 /SITS ST e
3
I | _ _ _ __FdC1sEAY|
50
30
10
1000 4400, 00, 11200. 14600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 84
Dis. / Ant. 3m 2024 MCTD1299-3006 Ant. pol. VERTICAL
Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG llac VHT4© 559@MHz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 5590.80 33.40

7.58 31.17 82.51 92.32 Peak
2 11180.990 38.72 8.18 30.02 32.89 49.77 4. B Average
3 11180.980 38.72 8.18 30.82 A1.16  61.84 74.08  12.96 Peak

1. Emission Level= Anter
-Amp factor (Peak)

2. The emission levels that are 20dB belos the official
limit are not reported

@ Factor + Cable Loss + Reading
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 85 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 36 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-06
110 110
1
20 20
FCC 15E PK U-NIL2C | FCC 15E PK U-NIL2C |
P A1 2o T 10
3
L _L I [ I _ FGC 15E AV
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 85 Site no. © 3m Chamber Data na. : 86
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2€ Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT4® 5590VMHz TX Mode ANTL Test Mode : WIFISG llac VHT4® 5590MHz TX Mode ANTL
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m) (dB) (dBuv)  (dBuV/m) (dB: (dB)
99.09 . 91.21 lol.e2
2 11180.00 38.72 33.31 50.19 54.80 3.8l  Average
3 11180.00 38.72 42.68 59.56  74.00 14.44  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 87 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 88 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 2025-03-06
110 110
1
20 20
FCC 15E PK U-NIl-2C | FCC 15E P U-NII-2C |
o M A L
3
L L . I I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 0. 1121 14600, 18000 1000 1100, 0. 1121 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 87 Site no. © 3m Chamber Data no. : 88
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-2€ Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG llac VHT4® 567@VMHz TX Mode ANTL Test Mode : WIFISG llac VHT4® 567@VMHz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
90.69 100.58 Peak
33.00 49.99 54.00 4.10  Average
43.54 60.44  74.00 13.56  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 89 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146) Data: 90 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-06
110 110
4
20 20
FCC 15E PK U-NIL2C | FCC 15E PK U-NIL2C |
2o T 10
3
L L . I I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 89 Site no. © 3m Chamber Data no. : 99
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG llac VHT4® 567@VMHz TX Mode ANTL Test Mode : WIFISG llac VHT4® 567@VMHz TX Mode ANTL
Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)
2 11340.00 38.56
3 11340.00 38.56
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 51 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146) Data: 52 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-06 Level (dBuUVIm) Date: 2025-03-06
110 110
90| 1
FCC 15E PK U-NIl-2C |
o Ty rean L
3
L L . I I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 0. 1121 14600, 18000 1000 1100, 0. 1121 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 51 Site no. © 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 553@MHz TX Mode ANTL Test Mode : WIFISG llac VHT8® 553@MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Average

1. Emission Level= Anter
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

Data: 53 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 54 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-06
110 110
4
20
FCC 15E PK U-NIL2C | FCC 15E PK U-NIL2C |
2o T 10
3
L L . I P _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 53 Site no. © 3m Chamber Data na. : 54
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 553@MHz TX Mode ANTL Test Mode : WIFISG llac VHT8® 553@MHz TX Mode ANTL
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dB (dB)
30.00 87.22 97.97
2 11060.00 38.80 8. 32.77 49.59 54.80  4.41  Average
3 11060.00 38.80 8. 42.36 59.18 74.00 14.82  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 55 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146) Data: 56 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BAND3.EMG (146)
Level (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-06
110 110
1
20 20
FCC 15E PK U-NIl-2C | FCC 15E P U-NII-2C |
P A1 o T A L
L L . S R I _ __FOC15EAV|
50
30 30
10| 10|
1000 1100, 0. [T 14600, 18000 1000 1100, 0. [T 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 55 Site no. © 3m Chamber Data no. : 56
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit : FCC 1SE PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 5610MHz TX Mode ANTL Test Mode : WIFISG llac VHT8® 5610MHz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 5610.90 33.42 7.59 31.19 89.38 99.20 Peak
2 11220.90 38.68 8.18 29.98 33.62 50.50 Average
3 11220.90 38.68 8.18 29.98 41.84  57.92 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 57 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146) Data: 58 File: F:i2025 Report\AiAcer A1Z2502038-FCC-WIFISG-BAND3.EMG (146)
1ppLevel (dBuVim) Date: 2025-03-03 19gLevel (dBuvm) Date: 2025-03-08
110 110
1
20 20
FCC 15E PK U-NIL2C | FCC 15E PK U-NIL2C |
L R e e N N N T N e, o T A L
I R S I I ¢ B __KdC 15 AY |
50
30 30
10| 10|
1000 1100, 7800, 11200, 14600, 18000 1000 1100, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 57 Site no. © 3m Chamber Data no. : 58
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. VERTICAL
Limit : FCC 1SE PK U-NII-2C Engineer : Epoch Limit FCC 15E PK U-NII-2C Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT8® 5610MHz TX Mode ANTL Test Mode : WIFISG llac VHT8® 5610MHz TX Mode ANTL
Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m) (dB)

(dBuV)  (dBuV/m) (dB: (dB)
5610.00
2 11220.90 38.68

3 11220.90 38.68

80.79 90.6l1
32.44 49.32 54.00 1.68 Average
40.85 56.93 Ja.00 17.07 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Llimit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

U-NI1-3 Band:

Data: 1 File: F:12025 Report \AiAcer A1Z2502038-FCCWIFISG-BANDA.EMG (132)
4z0Level (@BuVim)

Date: 2025-03-04

110 f
90| J
70 £ 15E]Pic ol
50
30
10|
1000 2000. 000. 4000, 5000, 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 1
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC ISE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1la 5745Hz TX Mode ANTL
Ant. Cable  AMP Emission Hargin
Ho. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuV) (dBuV/m) (dBu¥/m) (dB)

1 5745.00 34.14 7.66 31.37

100.33 110.76

Remarks: 1. Emission Leve: Antenna Factor + Cable Loss + Reading
-fmp factor(Peak)

2. The emission levels that are 20dB belos the official
limit are not reported
Data: 3 File: F:i2025 ReportiAcer A 1Z2502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuvim) Date: 2025-03-06
110
90

I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 3
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1la 5745Hz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB)

(dBu¥) (dBuV/m) (dBuV/m) (dB)

29.71 33.00 50.19 54.00 3.99 Average
29.71 43,14  60.24 74.80  13.76 Peak

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 2 File: F:2025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND4.EMG (132)
4pLevel (dBuVim) Date: 2025-03-04
110
90|

30
10|
6000 8400. 00, 1321 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC ISE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1la 5745Hz TX Mode ANTL
Data: 4 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04
110) /
90 ‘

70— LR ML L o Epx i

TS S S A A==

30
10|
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 4
Dis. / Ant. 3m 2024 MCTD1299-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode © WIFISG 1la 5745Hz TX Mode ANT1
Ant. Cable ANMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

2. The emission levels that are 20dB belas the official
Llimit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 5 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 6 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
1ppLevel (dBuVim) Date: 2025-03-04 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20
FCC 15E PK U-NIL3 | 15E PK U-NIL3 |
70 70
2
T i TR Ry il ahh i FcTEay
50 50
30 30
10| 10|
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 5 Site no. © 3m Chamber Data na. 6
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1la 5745Hz TX Mode ANT1 Test Mode © WIFISG 1la 5745Hz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)
1 11490.99 38.59 §.22 29.71 33.36  50.46 54.00 3.54 Average
2 11490.00 38.59  8.22 29.71  43.67 60.77  74.80 13.23  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
Data: 7 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 8 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04 19gLevel (dBuvm) Date: 2025-03-04
110 / 110
20

15E PH U-NIL3 |
[ S s S o S e s S | S o s NSNS}

R e N e B e ey

50
30| 30|
10| 10|
1000 2000. 0. 4000. 5000. 6000 6000 8400. 10800. 132 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 7 Site no. : 3m Chamber Data no. : 8
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1la 5785Hz TX Hode ANTL Test Mode  : WIFISG 1la 5785Hz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: F:12025 ReportWAcer'\A122502038-FCC-WIFISG-BAND4.EMG (132)
4aolevel @Buin) Date: 2025.03.06
110
90
K SEPKUerli
op——rrnae.- a0 ] -6
I ! _ FiC 15E v |
50
30
10
6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz)
Site no.  : 3m Chamber Data na. : 9
Dis. / Ant. : 3m 2024 MCTDI209-3006  Ant. pal. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode - WIFTSG 1la 5785Hz TX Mode ANTL
Ant . Cable AMP Emission Margin
llo. Freq. Factor Loss Factor Reading level  Limits Limits Remark

(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

1 11570.090 38.46
2 11570.90 38.46

Average
Peak

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 11 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04
110)
90

SEPK U-NIL3 |
[ S s S o S e s S | S o s NSNS}

WMW%MMMWN

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 11
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1la 5785Hz TX Hode ANTL

Data: 10 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
4z0Level (@Buvim) Date: 2025-03-04
110
20
70 1
50
30
10|
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1la 5785Hz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dB: ) (dB)

31.42

93.84 104.30

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 12 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90
15E PK U-NIl3
L R L s ] R e E—
I i I e ) | rcciseav|
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 12
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1la 5785Hz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 11570.090 38.46 .23 29.63 33.00 50.06 54.00 3.94 Average
2 11570.90 38.46 8.23 29.63 40.99 57.96 74.00  16.M Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

Data: 13 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND4.EMG (132)

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 14 025 ReportiAtAcer A 122502038-FCC-WIFISG-BANDA.EMG (132)
120Evel (dBuVm) Date; 2025-03-04 Level (dBuV/m) Date: 2025-03-04
110) 110)
20 20
FCC 15EPK U-NII-3 |
70 70
50 50
30| 30|
10| 10)
1000 2000. 3000, 4000, 5000, 6000 6000 3100, 10800. 13200 15600, 13000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 13 Site no. : 3m Chamber Data no. : 14
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 HCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG Lla 5825Hz TX Mode ANT1 Test Hode WIFISG 1la 5825Hz TX Mode ANTL
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
31.47  99.86 110.10
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
Data: 15 File: F:12025 Report'A'Acer'A1Z2502038-FCC-WIFISG-BAND4.EMG (132) Data: 16 Fil 025 Report'A'Acer'A122502038-FCC-WIFISG-BAND4.EM6 (132)
Level (dBuVim)

; Date: 2025.03-06

1 Level (dBuVim)

Date: 2025.03-04

110 110 /
90

oL e

2
_ B FOC 15E AV

50|
30|
10| 10|

6000 8400. 10800. 132 15600. 18000 1000 2000. 0. 4000. 5000. 6000

Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 15 Site no. : 3m Chamber Data no. : 16
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG 1la 5825Hz TX Hode ANTL Test Hode WIFISG 1la 5825Hz TX Hode ANTL
Ant. Cable AMP Emission Hargin Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 11650.90 38.40

32.30  49.40  54.00 Average 89.74 99.98
2 11650.00 38.40 42.84 59.94  74.00 Peak S R
7777777777 1. Emission Level- Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading -Amp factor(Peak)
-Amp factor(Peak) 2. The emission levels that are 20dB below the official
2. The emission levels that are 28dB below the official limit are not reported
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 17 File: F:12025 ReportiiAcer A 122502038-FCC-WIFISG-BAND4.EMG (132) Data: 18 File: 22025 ReportiA'Acer A 172502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuvim) Date: 2025-03-04 Level (dBuVim) Date: 2025-03-06
110 110
90 90
FCC 15EPK U-NII-3 | 15E PK U-NIL3 |
70 70
2
WW%W”M%W — 1 — T _ . L FCC15eAV|
50 50
30 30
10 10
6000 8400, 10800, 13200. 15600. 18000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency {Hz)
site no. : 3m Chamber Data no. : 17 Site no. : 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 HCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC ISE PK U-NII-3 Engineer : Epoch Limit FCC ISE PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode  : WIFISG 1la 5825Hz TX Mode ANT1 Test Mode  : WIFISG 1la 5825Hz TX Mode ANT1
Ant. Cable AP Emission Hargin
llo. Freq. Factor Loss Factor Reading Level Limits Remark
(MHz)  (dB/m) (dB) (dB)  (dBuV) (dBuV (dB)
1 11650.00 38.40 32.82 49.92 54.00 4.88  Average
2 11650.00 38.40 41.86 58.96  74.00 15.04  Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 19 File:

112025 Report\A\Acer A 172502038-FCC-WIFISG-BAND4.EMG (132)

{120€vel (dBuVim) Date: 2025-03-04

110

30|

10|

1000 2000. 0. 4000. 5000. 6000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 19

Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL

Limit : FCC 1SE PK U-NII-3 Engineer : Epoch

Env. / Ins. : 23.2%C/52.6%

Test Mode  : WIFISG 1ln HT20 5745Hz TX Hode ANT1

Ant. Cable AMP Emission Hargin

lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (dB)

1 5745.00 34.14 7.66 31.37 98.35 108.78

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 20 il

025 ReportiA\Acer A 172502038-FCC-WIFISG-BAND4 EM6 (132)

Level (dBuVim) Date: 2025-03-04

1

110
90
FCC 15E PK U-NIL3 |

70
50|
30|
10|

6000 8400. 10800. 132 15600. 18000

Frequency (MHz)

Site no. : 3m Chamber Data no. : 20
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Hode WIFISG 11n HT2@ 5745Hz TX Mode ANT1
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21 File: 12025 Report'A'Acer'A1Z2502038-FCC-WIFISG-BANDA.EMG (132) Data: 22 Fil 12025 Report'A'Acer'A122502038-FCC-WIFISG-BANDA.EMG (132)
4a0Level (dBuVim) Date: 2025-03.06 4a0Level (dBuVim) Date: 2025-03.04
110 110
90 90
FCC 15E PK U-NIL3 |
[ | B 70|
_ : B FOC 15E AV
50| 50|
30| 30|
10| 10|
6000 8400. 10800. 13200. 15600. 18000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : Site no. 3m Chamber Data no. : 22
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Ant 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT20 5745Hz TX Mode ANT1 Test Mode  : WIFISG 1ln HT2@ 5745Hz TX Mode ANT1
Ant. Cable AMP Emission Hargin Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Readin Limits Limits Remark lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m) (dB) (dB)  (dBuv)

(dBuV/m) (dB)

1 11490.90 38.59 §.22 29.71 33.00 50.10 54.00 3.90
2 11490.90 38.59 §.22 29.71 40.76  57.86 74.00 16.14 Peak

Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported

Data: 23 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND4.EMG (132)

Level (dBuVim) Date: 2025-03.04
110
90

FCC 15E PK U

70
50
30
10|

6000 8400, 10800, 13200. 15600. 18000

Frequency (MHz)

Site no. © 3m Chamber Data no. : 23
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5745Hz TX Mode ANTL

(MHz)  (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dB:

(dB)

91.36 101.79
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported

Data: 24 Fil 12025 Report'AiAcer'A122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuvim) Date: 2025-03-06
110
90
15E PK U-NIL3
[ S 1 o e | S Iy ES )
2 rs
L _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 24
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5745Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 11490.00
2 11490.90

54.00 3.89 Average
74.08  15.65 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 25 File: F:i2025 ReportA\Acer A 122502038-FCC-WIFISG-BAND4.EM6 (132)
{120€vel (dBuVim) Date: 2025.03-04

110) /1
90| f‘
70| © 1P LA
EOM
30|
10
1000 2000, 3000, 4000 5000. 5000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 25
Dis. / Ant. : 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 5785Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (dB)

1 5785.00 34.20 7.68 31.42 98.68 109.14

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported

Data: 27 File: F:12025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND4.EM6 (132)
Level (dBuVim) Date: 2025-03-06
110
90|

[ S 1 o e | S Iy ES )

H rs

L _ FOC 15E AV |
50
30
10|

6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)

Site no. © 3m Chamber Data no. : 27
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5785Hz TX Mode ANTL

Ant. Cable AMP Emission Margin

Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

1 11570.90 38.46 8.23 29.63 32.30  49.36 54.00
2 11570.90 38.46 8.23 29.63 41.28 58.34 74.00

Average
Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported

Data: 26 il
1 Level (dBuVim)

12025 Report\A\Acer A 12502038-FCC-WIFISG-BAND.EMG (132)
Date: 2025.03-04

110

90

FCC 15E PK U-NIL-3 |
70

e VSNl SR NPy

50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 26
Dis. / Ant 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT2@ 5785Hz TX Mode ANTL
Data: 28 File: F:12025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND4.EM6 (132)
Level (dBuVim) Date: 2025-03-04
110

90|

70|

50

30

10|
1000 2000, 00, 1000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 28
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5785Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 29 File: 12025 Report'A'Acer'A1Z2502038-FCC-WIFISG-BANDA.EMG (132) Data: 30 Fil 12025 Report'A'Acer'A122502038-FCC-WIFISG-BANDA.EMG (132)
4a0Level (dBuVim) Date: 2025-03.04 4a0Level (dBuVim) Date: 2025-03.06
110 110
90 90

] P s S e e S Y e e[S ST

SEPK U-NII-3 |

T e b R T P
50|
30
10|
6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz)
Site no. + 3m Chamber Data na. : 29
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%C/52.6%
Test Mode : WIFISG 11n HT2@ 5785Hz TX Mode ANTL
Data: 31 File; F:i2025 Report'A'Acer'A122502038-FCC-WIFISG-BANDA.EMG (132)
Level (dBuVim) Date: 2025.03.04
110 /
90|
70|
50
30
10
1000 2000. 00, 4000, 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 31
Dis. / Amt. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5825Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB)

1 5825.00 34.00 7.71 31.47 90.07 100.31

Remarks :

-Amp factor (Peak)
2. The emission levels that are 20dB below the official
limit are not reported

1. Emission Level= Antenna Factor + Cable Loss + Reading

] P s S e e S Y e e[S ST

15E PK U-NII-3 |

2
. a FOC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 30
Dis. / Ant 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT2@ 5785Hz TX Mode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB: (dB)
1 11570.80 38.46  8.23 29.63 32.78 49.84 54.80 4.16  Average
2 11570.00

38.46 §.23 29.63 41.74 58.80 74.00 15.20 Peak

1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)

2. The emission levels that are 28dB below the official
limit are not reported

Data: 32 Fil 12025 Report'AiAcer'A122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03.04
110
90
FCC 15E PK U-NIL3 |
70
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 32
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5825Hz TX Mode ANTL
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 33 File: 12025 Report'A'Acer'A1Z2502038-FCC-WIFISG-BANDA.EMG (132)
4a0Level (dBuVim) Date: 2025-03.06
110
90
FCC 15E PK U-NIL3 |
[ | B e
H
L B FOC 15E AV
50|
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 33
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT20 5825Hz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Readin Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (dB)

1 11650.90 38.40 §.25 29.55 32.55 49.65 54.00 4.3
2 11650.90 38.40 8.25 29.55 42.23  59.33 74.00 14.67 Peak

5 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 28dB below the official
limit are not reported

Data: 35 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND4.EMG (132)

Level (dBuVim) Date: 2025-03.04
110
90

FCC 15E PK U

70
50
30
10|

6000 8400, 10800, 13200. 15600. 18000

Frequency (MHz)

Site no. © 3m Chamber Data no. : 35
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : HORIZONTAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5825Hz TX Mode ANTL

Data: 34 File: F:12025 ReportiAtAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
4agLevel (dBuVim) Date: 2025-03-04
110 /
90 f‘
70 C 15E]PIc 1.
50M
30
10
1000 2000, 3000, 4000, 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 34
Dis. / Ant 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit ¢ FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG 1ln HT20 5825Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dB:

(dB)

7.71 31.47 98.91 109.15

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported

Data: 36 File: F:12025 ReportiA\Acer A 122502038-FCC-WIFISG-BAND4.EM6 (132)
Level (dBuVim) Date: 2025-03-06
110
90|

15E PK U-NIIL3 |
[ S 1 o e | S Iy ES )

I _ FOC 15E AV |
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 36
Dis. / Ant. @ 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11ln HT2@ 5825Hz TX Mode ANTL
Ant. Cable AMP Emission Margin
Ho. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz) (dB/m) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 11650.90 38.40 8.25
2 11650.90 38.40 8.25

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
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FCC ID: HLZN24G4

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 37 File: F:2025 ReportAiAcer A 172502038-FCC-WIFISG-BAND4.EMG (132) Data: 38 File: F:2025 ReportAiAcer A 172502038-FCC-WIFISG-BAND.EMG (132)
{120€vel (dBuVim) Date: 2025-03-04 {20evel (dBuVim) Date: 2025-03-04
110 / 110
90
FCC 15E PK U-NIL3 |
- 70
50
30 30
10 10
1000 2000. 3000. 4000. 5000. 6000 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. + 3m Chamber Data no. : 37 Site no. 3m Chamber Data na. : 38
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant 3m 2024 MCTD1299-3006 Ant. pol. : HORIZONTAL
Limit © FCC 15E PK U-NII-3 Engineer : Epoch Limit © FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode © WIFISG 11n HT4@ 5755Hz TX Mode ANTL Test Mode © WIFISG 11n HT4@ 5755Hz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Readin; Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
limit are not reported
Data: 39 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 40 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132)
Level (dBuVim) Date: 2025-03-06 Level (dBuVim) Date: 2025-03-04
110 110
90 90
R | S B 70
2
L B FOC 15E AV |
50 50
30 30
10 10
6000 8400, 10800. 13200 15600, 18000 1000 2000. 00. 4000, 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 39 Site no. : 3m Chamber Data no. : 40
Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL Dis. / Amt. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit + FCC 15E PK U-NII-3 Engineer : Epoch Limit + FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11n HT4@ 5755Hz TX Mode ANTL Test Mode © WIFISG 11n HT4@ 5755Hz TX Mode ANTL
Ant. Cable AMP Emission Margin Ant. Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuvV/m) (dB) (MHz)  (dB/m)  (dB) (dB) (dBuv) (dBuV/m) (dBuv/m) (dB)

1 11510.090 8.23 29.69 31.93  49.65 54.00
2 11510.90 8.23 29.69

Average

43.10  60.22 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor (Peak)
2. The emission levels that are 20dB belos the official
limit are not reported
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Data: 41 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03.04
110
90
FCC 15E PK U-NIL3 |
70
50
30
10|
6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 41
Dis. / Ant. @ 3m 2024 M(TD1209-3006 Ant. pol. : VERTICAL
Limit © FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11n HT4@ 5755Hz TX Mode ANTL
Data: 43 File: F:12025 Report A'Acer'A122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03.04
110
20
70
50
30
10
1000 2000. 0. 4000, 5000. 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 43
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1S5E PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6%
Test Mode © WIFISG 11n HT4@ 5795Hz TX Mode ANTL
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 42 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
4apLevel (dBuVim) Date: 2025-03-06
110)
90
15E PK U-NII3 |
70
2
I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 42
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5755Hz TX Mode AT
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBuV)  (dBuV/m) (dB: ) (dB)

1 11510.99 38.58 .23 29.69 32.66 49.78 54.00 4.22 Average
2 11510.90 38.58 8.23 29.69 41.67 58.79 74.80  15.21 Peak

1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)

2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 44 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04
110)
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 44
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT4@ 5795Hz TX Mode ANT1
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Data: 45 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
4apLevel (dBuVim) Date: 2025-03-0¢
110)
90
K SEPK U-NIL3 |
L R L s ] E— e e —
2
I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 45
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5795Hz TX Mode AT
Ant. Cable AMP Emission Hargin
lo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

1 11590.090 38.42
2 11590.90 38.42

Average
Peak

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 47 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04
110)
90

SEPK U-NIL3 |
[ S s S o S e s S | S o s NSNS}

I A st S e e e e iy

50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 47
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT4@ 5795Hz TX Mode AT

Data: 46 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
4apLevel (dBuVim) Date: 2025-03-04
110)

90

70

50

30|
10|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 46
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFISG 1ln HT4@ 5795Hz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark
(dB/m) (dB) (dB)  (dBuv) (dBuV/m) (dBuV/m) (dB)

31.43

95.85 106.30
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 48 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-0¢
110)
90

15E PH U-NIL3 |
[ S s S o S e s S | S o s NSNS}

I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 48
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG 1ln HT4@ 5795Hz TX Mode ANT1
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 11590.90 38.42 8.24 29.61 32.53 49.58 54.00 4.42 Average
2 11590.90 38.42 8.24 29.61 40.48 57.53 74.00  16.47 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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FCC ID: HLZN24G4

Data: 49 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 50 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
1ppLevel (dBuVim) Date: 2025-03-04 19gLevel (dBuvm) Date: 2025-03-04
110 [(l 110
20 f‘ 20
FCE 15E PK U-NIL3
70 pr Ul 70 i
O Ty’ SR U
50 50
30 30
10| 10|
1000 2000, 3000, 4000, 5000, 6000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 49 Site no. © 3m Chamber Data no. : 50
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1 Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

31.37 97.58 108.01

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 51 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 52 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-06 19gLevel (dBuvm) Date: 2025-03-04
110 110
20 20
70 1
50
30 30
10| 10|
6000 8400, 10800, 1321 15600, 18000 1000 2000, 0. 4000, 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 51 Site no. © 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6% Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1 Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1
Ant . Cable AMP Emission Margin Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m) (dB)  (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB) (MHz)  (dB/m)  (dB)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

1 11490.09
2 11490.00

§.22 29.71 32.69 49.79 54.00
8.22 29.71 41.21  58.31 74.00

Average
Peak --

90.25 100.68

1. Emission Level= Antenna Factor + Cable Loss + Reading

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading -fmp factor(Peak)
-Amp factor(Peak) 2. The emission levels that are 20dB belos the official
2. The emission levels that are 20dB below the official limit are not reported

Limit are not reported
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Data: 53 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 54 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
1ppLevel (dBuVim) Date: 2025-03-04 19gLevel (dBuvm) Date: 2025-03-06
110 110
20 20
FCC 15E PK U-NIL3 | 15E PK U-NIL3 |
70 70
2
R e s kST LN POV AT SR SR PRV ey 1l __ _ X _| FGCc1sEAV
50 50
30 30
10 10
6000 8400, 10800, 13200, 15600, 18000 6000 8400, 10800, 13200, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data na. : 53 Site no. © 3m Chamber Data na. : 54
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit FCC 15 PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1 Test Mode : WIFISG llac VHT2® 5745Hz TX Mode ANT1
Ant. Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark
(MHz)  (dB/m)  (dB)  (dB) (dBuv)  (dBuV/m) (dB ) (dB)
1 11490.99 38.59 §.22 29.71 33.37 50.47 Average
2 11490.80 38.59  8.22 29.71 41.34 58.44 Peak
1. Emission Level= Antenna Factor + Cable Loss + Reading
~fmp factor(Peak)
2. The emission levels that are 20dB belos the official
1imit are not reported
Data: 55 File: F:12025 ReportiAiAcer A 122502038 FCC-WIFISG-BANDA.EMG (132) Data: 56 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04 Level (dBuUVIm) Date: 2025-03-06
110 110
20 20
15E PK U-NIL3
70 L R L s ] R e E—
50 50
30 30
10 10
1000 2000. 0. 4000, 5000. 6000 6000 8400, 10800, 132 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. © 3m Chamber Data no. : 55 Site no. © 3m Chamber Data no. : 56
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. : 23.2%(/52.6% Env. / Ins. 23.2%C/52.6%
Test Mode : WIFISG llac VHT2® 5785Hz TX Mode ANT1 Test Mode : WIFISG llac VHT2® 5785Hz TX Mode ANT1
Ant . Cable AMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

90.75 leL.21 -

Remarks: 1. Emission Level:
-Amp factor(Peak)

2. The emission levels that are 20dB belos the official

Limit are not reported

Antenna Factor + Cable Loss + Reading
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Data: 57 File: F:12025 ReportWAcer'\A122502038-FCC-WIFISG-BAND4.EMG (132)
4aolevel @Buin) Date: 2025.03.06
110
90
K SEPKUerli
op——rrnae.- a0 ] -6
I ! _ FiC 15E v |
50
30
10
6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz)
Site no.  : 3m Chamber Data na. : 57
Dis. / Ant. : 3m 2024 MCTDI209-3006  Ant. pal. : VERTICAL
Limit : FCC 1SE PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode  : WIFTSG llac VHT20 5785Hz TX Mode ANT1
Ant . Cable AMP Emission Margin
llo. Freq. Factor Loss Factor Reading level  Limits Limits Remark

(dB/m)  (dB) (dB) (dBuv)  (dBuV/m) (dBuV/m) (dB)

Average
Peak

1 11570.090 38.46 .23 29.63 33.20 50.26 54.00
2 11570.90 38.46 §.23 29.63 41.91 58,

Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Limit are not reported

Data: 59 File: F:2025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-04
110)
90

30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 59
Dis. / Ant. : 3m 2024 MCTD1209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5785Hz TX Hode ANTL

Data: 58 File: F:12025 ReportAiAcer A 122502038 FCC-WIFISG-BAND4.EMG (132)
4z0Level (@Buvim) Date: 2025-03-04
110
20
70 1
50
30
10|
1000 2000, 3000, 4000, 5000, 6000
Frequency (MHz)
Site no. © 3m Chamber Data no. : 58
Dis. / Ant. : 3m 2024 M(TD1299-3006 Ant. pol. : HORIZONTAL
Limit FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%C/52.6%
Test Mode : WIFISG llac VHT2® 5785Hz TX Mode ANT1
Ant. Cable ANMP Emission Margin
lo. Freq. Factor Loss Factor Reading Level Limits Limits Remark

(dB/m)  (dB)  (dB)

(dBuV)  (dBuV/m) (dB: ) (dB)

31.42

97.12 107.58
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB belas the official
Llimit are not reported

Data: 60 File: F:12025 ReportiAiAcer\A 122502038-FCC-WIFISG-BAND4.EMG (132)
Level (dBuVim) Date: 2025-03-06
110)
90
15E PK U-NIl3
L R L s ] R e E—
2
I N FOC 15E AV
50
30|
10|
6000 8400. 10800. 132 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 60
Dis. / Ant. : 3m 2024 MCTDL209-3006 Ant. pol. : HORIZONTAL
Limit : FCC 15E PK U-NII-3 Engineer : Epoch
Env. / Ins. @ 23.2%(/52.6%
Test Mode  : WIFISG llac VHT20 5785Hz TX Hode ANTL
Ant. Cable AMP Emission Hargin
lWo. Freq. Factor Loss Factor Reading Level  Limits Limits Remark

(MHz)  (dB/m)  (dB)  (dB) (dBu¥) (dBuV/m) (dBuV/m) (dB)

1 11570.090 38.46 .23 29.63 33.13  50.19 54.00 3.81 Average
2 11570.90 38.46 8.23 29.63 41.77 58.83 7a.80  15.17 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp factor(Peak)
2. The emission levels that are 20dB below the official
Limit are not reported
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